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1. GENERAL INFORMATION

Applicant : DONGGUAN RICO ELECTRONIC CO LTD

Address : Shangling Industrial Park, Hengli Town, 523460 Dongguan
City, Guangdong Province, PEOPLE'S REPUBLIC OF CHINA

Manufacturer ; Same as the applicant

Address ; Same as the applicant

Factory ; Same as the applicant

Address : Same as the applicant

EUT ; Switching power supply

Model Name . RKP-zzxxxyyyyDP-4, RKPO-zzxxxyyyyDP-4, RKP-zzxxxyyyyCD-4,

RKPO-zzxxxyyyyCD-4 (xxX, yyyy, zz are variables, for details see model list)

Model Differences : Please refer to the report page 6 Model list.

Measurement procedure used:

EMI : EMS:

EN 55014-1: 2017 EN 55014-2: 2015

EN 55015: 2013+A1:2015 EN 61547: 2009

EN 61000-3-2: 2014 IEC 61000-4-2: 2008

EN 61000-3-3: 2013 IEC 61000-4-3: 2006+A2:2010

IEC 61000-4-4: 2012
IEC 61000-4-5: 2014
IEC 61000-4-6: 2013
IEC 61000-4-8: 2010
IEC 61000-4-11: 2004+A1:2017

Deviation from Applicable Standard
According to the applicant’s declaration this EUT is a class B product

The above equipment was tested by VTDC Testing Laboratory. for compliance with EMC
requirements set forth in the EUROPEAN COUNCIL DIRECTIVE 2014/30/EU and the technical
standards mentioned above. The results of testing in this report apply only to the product/system,
which was tested. Other similar equipment will not necessarily produce the same results due to
production tolerance.

This test report shall not be reproducing in part without written approval of VTDC Testing
Laboratory.

Tested By: Reviewed by:
A s
2018/06/20 @%mf 2018/10/13 Mesd Lee
Date Bangui Su/ Engineer Date Messi Lee/ Manager
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1.1 DESCRIPTION OF THE TESTED SAMPLES

EUT
EUT Type ; M Engineer Type
Condition when received : M Good O Damage :
EUT Name : Switching power supply
Model Number : RKP-EU0505000DP-4, RKP-EU1203500DP-4
RKP-EU2401750DP-4
Receipt Date ; 2017/04/06
EUT Power Rating ; M AC Adapter
1) Model: RKP-EU0505000DP-4
INPUT: 100-240Vac ,50/ 60 Hz, 0.9A
OUTPUT: DC5V, 5000mA
2) Model: RKP-EU1203500DP-4
INPUT: 100-240Vac 50/ 60 Hz, 0.9A
OUTPUT: DC12V, 3500mA
3) Model: RKP-EU2401750DP-4
INPUT: 100-240Vac 50/ 60 Hz, 0.9A
OUTPUT: DC24V, 1750mA
/O Port . AC INPUT PORT x 1, DC OUTPUT PORT x 1
No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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Model Differences

Model list:
Max.
Output
Model voltage( Output output Transformer
vdc) current(mA) | power
(W)
RKP-zzxxxyyyyDP-4; 3.0-6.9 500-5000 25 RK40-05V
RKPO-zzxxxyyyyDP-4; 7.0-18.9 | 500-4500 42 RK40-12V
RKP-zzxxxyyyyCD-4; 19.0-24
RKPO-zzxxxyyyyCD-4 0 ' " | 200-1750 42 RK40-24V

Note:

1. xxx =030-240 indicates rated output voltage 3.0-24.0V in steps of 0.1V,

2. yyyy=0200-5000 indicates output current 200-5000mA in steps of 1mA;

3. zz=EU or UK, “EU” stands for European plug used, “UK” stands for British plug used;

4. Output power is determined by the products of respective rated output voltage and current.

Model description:

Model RKP-zzxxxyyyyD | RKPO-zzxxxyyyy | RKP-zzxxxyyyyC | RKPO-zzxxxyyyy

Name P-4 DP-4 CD-4

Enclosure
type

IP Code IP68

Output
terminal

Model difference between models:
The T1 sec. winding and secondary components are different depend on output power.
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1.2 SUMMARY OF TEST RESULT
Emission
Test Standard Test Item Test Result
EIIE\IN5:§ Olfélc(lzalzszB Conducted Emission Pass
EN 55014-1 Class B Radiated Emission N/A
EN 55014-1 Class B Clamp Emission Measurement Pass
EN 55015 Class B Radiated Emission Pass
EN 55015 Class B Radiatio_n Electromagnetic Pass
Disturbances
EN61000-3-2 Harmonic Pass
EN61000-3-3 Flicker Pass
Immunity
Observed
Test Standard Test Item Perfo.rmz.;mce Result Test
Criteria Class Result
IEC61000-4-2 Electrostatic Discharge B A Pass
IEC61000-4-3 Radiated Susceptibility A A Pass
IEC61000-4-4 Electrical Fast Transient B A Pass
IEC61000-4-5 Surge B A Pass
IEC61000-4-6 | Conducted Susceptibility A A Pass
IEC61000-4-8 Magnetic Field A A Pass
Dips >95% B A Pass
IEC61000-4-11 Volﬁ??:rrz:;isoind Dips 30% C A Pass
Int:;?(;)tlgns c Pass
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1.3 TEST METHODOLOGY
EUT SYSTEM OPERATION

1. The EUT was configured according to EN55014&EN55015.
2. Photos of test configuration please refer to appendix 1.

3. Perform the EMC testing procedures, and measure the maximum emission
noise.

4. 100V to 240V, test at two voltages within this range, one test in the range 100
V to 127 V and another test in the range 200 V to 240v.

DECISION OF FINAL TEST MODE

1. The following test mode were scanned during the preliminary test:

Mode 1: Full load
Mode 2: Half load
Mode 3: No load

2. After the preliminary scan, the following test mode was found to produce the
highest emission level.

Conduction: Mode 1
Radiation: Mode 1

Then, the EUT configuration and cable configuration of the above highest
emission mode was chosen for all final test item.

3. HARMONICS / FLICKER and EMS test mode is Mode 1.
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Setup Diagram

DESCRIPTION OF THE SUPPORT EQUIPMENTS

See test photographs attached in appendix 1 for the actual connections between
EUT and support equipment.

support Equipment

Peripherals Devices:

OUTSIDE SUPPORT EQUIPMENT

No. Equipment Model Serial No. BFSCI\/CI:I Ilgl Trade name Data Cable Power Cord
Cement
1. Resistance N/A N/A N/A N/A N/A N/A
EUT
. . FCC ID/
No. Equipment Model Serial No. BSMI ID Trade name Data Cable Power Cord
L Switching | RKP-EU050500 NIA NIA EL5=02 1.55m N/A
power supply 0DP-4 Unshielded
) Switching | RKP-EU120350 NIA N/A L5252 1.55m N/A
"| power supply ODP-4 Unshielded
3 Switching | RKP-EU240175 /A /A =2 1.55m NIA
"| power supply 0DP-4 Unshielded

Note: All the above equipment /cable were placed in worse case position to maximize emission signals

during emission test.
Grounding: Grounding was in accordance with the manufacturer's requirement and
conditions for the intended use.
1.5 FEATURES OF EUT: PLEASE REFER TO USER MANUAL OR PRODUCT

SPECIFICATION.
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2. INSTRUMENT AND CALIBRATION

2.1 MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in the
report has been calibrated once a year or in accordance with the manufacturer’s

recommendations, and is traceable to recognized national standards.

2.2 TEST AND MEASUREMENT EQUIPMENT

The following list contains measurement equipment used for testing. The
equipment conforms to the requirement of CISPR 16-1, ANSI C63.2 and. Other
required standards.

Calibration of all test and measurement, including any accessories that may
effect such calibration, is checked frequently to ensure the accuracy. Adjustments
are made and correction factors are applied in accordance with the instructions
contained in the respective.

TABLELIST OF TEST AND MEASUREMENT EQUIPMENT

Conducted Emission Measurement

. Calibration
Instrument Manufacturer Model No. Serial No. Note
Due Date
[ | SPECTRUM Agilent E4404B MY45111243 2019-07-11
EMI TEST
[ ROHDE & SCHWARZ ESPC 841758/013 2019-07-11
RECEIVER
[ LISN ROHDE & SCHWARZ ENV216 3560.6550.15-101448-Thb|  2019-07-11 For EUT
For Support
[ LISN CYBERTEK EM5040A E115040195 2019-07-11 Unit
ni
[ COAXIAL CABLE Huber +Suhner RG223/U 9001-1589 2019-07-11
™ GROUND PLANE N/A N/A N/A NCR
u GROUND PLANE N/A N/A N/A NCR
Signal impedance
0 stabilization network FCC FCC-TLISN-T4-02 20477 2019-07-11

analyzer

Radiated Emission Measurement
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: Calibration
Instrument Manufacturer Model No. Serial No. Note
Due Date
™ SPECTRUM R&S FSV30 103411 2019-07-11
u Bilog Antenna ETC MCTD 2656 BL10S02005 2019-07-11
u COAXIAL CABLE TIMES VTDC CABLE 02/CBL 02 2019-07-11
High frequency
0 ETS 3117 00069380 2019-07-11
antenna
Positioning
] Max-Full MF7802 MF7802 N/A
Controller
Clamp Emission Measurement
. Calibration
Instrument Manufacturer Model No. Serial No. Note
Due Date
- Absorbing
COM-POWER CLA-050 431007 2019-07-11
Clamp
u SPECTRUM Agilent E4404B MY45111243 2019-07-11
EMI TEST
u ROHDE & SCHWARZ ESPC 841758/013 2019-07-11
RECEIVER
u COAXIAL CABLE Huber +Suhner RG223/U 9001-1589 2019-07-11
u Limiter METRIX MP1 10/10011 NCR
Power Harmonic Measurement and Voltage Fluctuations
: Calibration
Instrument Manufacturer Model No. Serial No. Note
Due Date
HARMONIC/
[] FLICKER TEST EMC PARTNER HARMONICS1000 080 2019-07-11
SYSTEM
EMS
. Calibration Due
Instrument Manufacturer Model No. Serial No. Dat Note
ate
Electrostatic Discharge( IEC61000-4-2)
u ESD SIMULATOR NOISEKEN ESS-100L(A) H367624 2019-07-11
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WITH TWO 470k

version:10.73

HCP (1.6M x 0.8M) VTDC N/A NCR
OHM CABLE
WITH TWO
VCP (0.5M x 0.5M) VTDC 470k OHM N/A NCR
CABLE
GROUND PLANE
VTDC N/A N/A NCR
(3.4M x 2.4m)
Radiated Susceptibility Measurement (IEC61000-4-3)
EPM Series Power
Keysight N1914A-CFG001 MY55316009 2018-12-30
Meter
Anechoic Chamber TDK 8*4*4 (m) CAC-3 2018-10-29
EXG Analog Signal )
Keysight N5171B MY53051396 2018-12-29
Generator
Power Amplifier AR 250W1000BM1 344582 2018-12-30
Power Sensor Keysight E9304A MY55320006 2018-12-30
V-Log Periodic TDK VLA-8001 130979 2018-12-09
Antenna
Measurement TDK Radiated
TDK Immunity lab N/A N/A
Software

Conducted Susceptibility Measurement (IEC61000-4-6)

Coupled Decoupled TESEQ CDN M2/M3 41073 2019-02-26
Network
EXG Analog Signal . 2018-12-29
Generator Keysight N5171B MY53051423
Power Amplifier AR 75A250W 034458 2018-12-29
Measurement TDK Conducted
TDK Immunity lab N/A N/A
Software S
version:10.73
IEC61000-4-4, IEC61000-4-5, IEC61000-4-8, IEC61000-4-11
EFT GENERATOR SCHAFFNER BEST EMC 199935A020SC 2019-07-11
COUPLING
EMC-PARTNER CNEFT1000 176 2019-07-11
NETWORK
SURGER
SCHAFFNER BEST EMC 199935A020SC 2019-07-11
GENERATOR
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O CDN FRANKONIA CDN M2+M3 A2210191 2019-07-11
O ATTENUATION BIRD DAM75W (6dB) 1143 2019-07-11
O EM LAMP FRANKONIA EMCL 132A1143/2012 2019-07-11
MAGNETIC FIELD
] EMC-PARTNER MF-1000 MF1000-1-51 2019-07-11
TESTER
EMC Partner
O Capacitive Coupling TESEQ MFO 6502 106 2019-07-11
Clamp
] DIPS TESTER EMC PARTNER EXT-TRA3000D EXT-TRA3000D-1510 2019-07-11

#: CALIBRATION INTERVAL OF INSTRUMENTS LISTED ABOVE IS ONE YEAR
M : Instruments used in EUT test items

[ : Instruments not used in EUT test items

2.3 TEST PERFORMED

Conducted emissions were invested over the frequency range from 0.15MHz
to 30MHz using a receiver which resolution bandwidth is set at 9 KHz.

Radiated emissions were invested over the frequency range from 30MHz to
1000MHz using a receiver which resolution bandwidth is set at 120KHz. Radiated
measurement was performed at distance that from an antenna to EUT is 3 meters.
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2.4 APPENDIX

Appendix A: Measurement Procedure for Main Power Port Conducted
Emissions

The measurements are performed in a VTDC lab room; The EUT was placed on
non-conductivel.0m x 1.5m table, which is 0.8 meters above an earth-grounded.

Power to the EUT was provided through the LISN which has the Impedance
(500hm/50uH) vs. Frequency Characteristic in accordance with the standard.
Powers to the LISNs were filtered to eliminate ambient signal interference and these
filters were bonded to the ground plane. Peripheral equipment required to provide a
functional system (support equipment) for EUT testing was powered from the second
LISN through a ganged, metal power outlet box which is bonded to the ground plane
at the LISN.

If the EUT is supplied with a flexible power cord, the power cord length in excess
of the distance separating the EUT from the LISN shall be folded back and forth at
the center of the lead so as to form a bundle not exceeding 40cm in length. If the
EUT is provided with a permanently coiled power cord, bundling of the cord is not
required. If the EUT is supplied without a power cord, the EUT shall be connected to
the LISN by a power cord of the type specified by the manufacturer which shall not
be longer than 1 meter. The excess power cord shall be bundled as described
above. If a non-flexible power cord is provided with the EUT, it shall be cut to the
length necessary to attach the EUT to the LISN and shall not be bundled.

The interconnecting cables were arranged and moved to get the maximum
measurement. Both the line of power cord, hot and neutral, was measured.

The highest emissions were analyzed in details by operating the spectrum
analyzer in fixed tuned mode to determine the nature of the emissions and to provide
information which could be useful in reducing their amplitude.
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Appendix B: Test Procedure for Radiated Emissions

Preliminary Measurements in the Anechoic Chamber

The radiated emissions are initially measured in the anechoic chamber at a
measurement distance of 3 meters. Desktop EUT are placed on a wooden stand 0.8
meter in height. The measurement antenna is 3 meters from the EUT. The test setup
in anechoic chamber is the same as open site. The turntable rotated 360°C. The
antenna height is 1m. The primary objective of the radiated measurements in the
anechoic chamber is to identify the frequency spectrum in the absence of the
electromagnetic environment existing on the open test site. The frequencies can then
be pre-selected on the open test site to obtain the corresponding amplitude. The
initial scan is made with the spectrum analyzer in automatic sweep mode. The
spectrum peaks are then measured manually to determine the exact frequencies.

Measurements on the Open Site or Chamber

The radiated emissions test will then be repeated on the open site or chamber to
measure the amplitudes accurately and without the multiple reflections existing in the
shielded room. The EUT and support equipments are set up on the turntable.
Desktop EUT are set up on a wooden stand 0.8 meter above the ground.

For the initial measurements, the receiving antenna is varied from 1-4 meter
height and is changed in the vertical plane from vertical to horizontal polarization at
each frequency. Both reading are recorded with the quasi-peak detector with 120
KHz bandwidth. For frequency between 30 MHz and 1000MHz, the reading is
recorded with peak detector or quasi-peak detector.

At the highest amplitudes observed, the EUT is rotated in the horizontal plane
while changing the antenna polarization in the vertical plane to maximize the
reading. The interconnecting cables were arranged and moved to get the maximum
measurement. Once the maximum reading is obtained, the antenna elevation and
polarization will be varied between specified limits to maximize the readings.

No0.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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3. CONDUCTED EMISSION MEASUREMENT
4.1 TEST SET-UP

Reieiver VEP I~
EUT
Non-Conductive Table
LISN |} | LISN
4.2 LIMIT
EN 55014-1.:
CLASS A CLASS B
Frequency range
(MHz) QP Average QP Average
dB(uV) dB(uV) dB(uV) dB(uV)
0.15-0.5 79 dBuv 66 dBuV 66 - 56 dBuV 56 - 46 dBuV
0.5-5.0 73 dBuv 60 dBuV 56 dBuvV 46 dBuV
5.0-30.0 73 dBuV 60 dBuVvV 60 dBuV 50 dBuVvV
EN 55015:
Limits
Frequency range dB(u\v)®
Quasi-peak Average
9 kHz to 50 kH=z 110 —
50 kH=z to 150 kH=z 90 to 80° —
150 kHz to 0,5 MHz 66 to 56° 56 to 46°
0,5 MHz to 5,0 MHz 56° 46°
5 MHz to 30 MHz G0 50

a

®  The limit decreases linearly with the logarithm of the frequency in the ranges 50 kHz to 150 kHz and 150 kHz

to 0,5 MHz.

® For electrodeless lamps and luminaires, the limit in the frequency range of 2,51 MHz to 3,0 MHz is 73 dB(uV)

quasi-peak and 63 dB(uV) average.

At the transition frequency, the lower limit applies.

NOTE

In Japan, the limits in the frequency range 9 kHz to 150 kHz do not apply_
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Remark: In the above table, the tighter limit applies at the band edges.

4.3 TEST PROCEDURE

The EUT and simulators are connected to the main power through a line
impedance stabilization network (LISN). It provides a 50 ohm / 50 uH coupling
impedance for the measuring equipment. The peripheral devices are also
connected to the main power through a LISN that provides a 50 ohm / 50 uH
coupling impedance with 50 ohm termination. (Please refer to the block diagram of
the test setup and photograph.)

Both sides of AC line are checked for the maximum conducted emission
interference. In order to find the maximum emissions, the relating positions of
equipment and all of the interference cables must be changed according to EN
55014&EN55015 regulation: The measurement procedure on conducted emission

interference.

The resolution bandwidth of the field strength meter is set at 9 KHz.

4.4 TEST SPECIFICATION

According to EN 55

014-1, EN 55015

(Please refer to Page 4 for dated references which are related to the standard
as mentioned above)

45 RESULT: PASSED

EMI Receiver/Spectrum Analyzer Configuration (for the frequencies tested)

Frequency Range:

9KHz--30MHz

Detector Function:

Quasi-Peak / Average Mode

Resolution Bandwidth:

9KHz

4.6 TEST DATA:

Please refer to appendix 2

No.8B West 1st street, Xinfa North Road, Liwu WuSha,
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4. RADIATED EMISSION MEASUREMENT

5.1 TEST SETUP

[ | | 1-4M

EUT
Load Antenna and

Artiva turntable distance:

T | 10mor 3 m.
Non-Conductive

80 cm Table

| B

Metal Full Soldered Ground

Remote
Controller
Printer Control PC Spectrum
No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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5.2 LIMIT
Frequency Class A Class B
MHz Distance Limit Distance Limit
(Meter) dBuV/m (Meter) dBuV/m
30 ~ 230 50 3 40
230 ~ 300 57 3 47
For Class A
Frequency range Average limit Peak limit
GHz dB(uV/m) dB(uV/m)
1to3 56 76
3t06 60 80
NOTE The lower limit applies at the transition frequency.
For Class B
Frequency range Average limit Peak limit
GHz dB(uVv/m) dB(uV/m)
1to3 50 70
3t06 54 74
NOTE The lower limit applies at the transition frequency.

Remark: In the above table, the tighter limit applies at the band edges.

5.3 TEST PROCEDURE

The EUT and its simulators are placed on turn table, non-conductive and wooden
table, which is 0.8 meter above ground. The turn table rotates 360 degrees to
determine the position of the maximum emission level. The EUT was positioned
such that distance from antenna to the EUT is 3 meters. For the frequency range
is above 1 GHz, the EUT was positioned such that distance from antenna to the
EUT is 3 meters.

The antenna is moved up and down between 1 meter to 4 meters to receive the
maximum emission level.

Both horizontal and vertical polarizations of the antenna are set on measurement.
In order to find the maximum emission, all of the interference cables must be

@ +86-769-85351199
- WwWw.vVictronic.com.tw
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manipulated according to EN 55015 regulation: the test procedure of the radiated
emission measurement.

The bandwidth set on the field strength is 120 KHz when the frequency range is
below 1GHz. The bandwidth set on the field strength is 1 MHz when the
frequency range is above 1GHz.

5.4 TEST SPECIFICATION
According to EN 55015

(Please refer to Page 4 for dated references which are related to the standard as
mentioned above)

5.5 RESULT: PASSED

5.6 TEST DATA:
Please refer to appendix 2

No0.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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5. RADIATION ELECTROMAGNETIC DISTURBANCES
5.1 TEST SETUP

B & 2m (3 -
]
s
c s
Eguipment
i‘ o under test !
1
|
!
4 L 7 j
- -
tf;_::::.' ‘“—-‘. —————— ‘ﬂ/ s
c
¢ 5
E "
Bl
ein i osm | ¥
- A e
Measuring 1 Z
squipmant I |J Y 4
—— Vd = : /"}
/" __J/
// ’4,
/, ,//
1‘::_::::::::::::::.::-!,_':_‘E‘_t_..._r.: fen-metallic "‘/
= _*—_“—————--1__._._.__-::::.:"
[ =y
S = anlenna sit
C = current probe
F = femiie absorber
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5.2 LIMIT
Frequency range Limits for loop diameter
dB(pA)®

MHz 2m Im 4m

9 kHz to 70 kHz 88 81 75
70 kHz to 150 kHz 88 to 58° 81 to 51° 75 to 45°
150 kHz to 3,0 MHz 58 to 22° 51 to 15° 45 to 9°
30 MHz to 30 MHz 22 15 to 16° 9to 12°

At the transition frequency, the lower limit applies.

Decreasing linearly with the logarithm of the frequency. For electrodeless lamps and luminaires, the limit in
the frequency range of 2,2 MHz to 3,0 MHz is 58 dB(pA) for 2 m, 51 dB{pA) for 3 m and 45 dB(pA) for 4 m
loop diameter.

€ Increasing linearly with the logarithm of the frequency.

NOTE In Japan, the limits for frequencies 9 kHz to 150 kHz do not apply.

5.3 TEST PROCEDURE

The radiated disturbance field strength in the frequency range 9 kHz to 30 MHz,
measured as a current in 2 m loop antennas around the lighting equipment. The
lighting equipment was placed in the centre of the antenna shown in the setup as
illustrated above. The limits for the 2 m loop diameter apply to equipment not
exceeding a length of 1.6 m.

5.4 TEST SPECIFICATION

According to EN 55015 (Please refers to Page 4 for dated references which are
related to the standard as mentioned above)

5.5 RESULT: PASSED

5.6 TEST DATA
Please refer to appendix 2.
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6. POWER HARMONIC MEASUREMENT
7.1 TEST SETUP

Controller Harmonic/Flicker
Equipment

Computer

e

7.2 LIMIT OF HARMONIC CURRENT

EN 61000-3-2/1IEC 61000-3-2
Equipment| Max. permissible Equipment | Harmonic Max. permissible
Category harmonic current Category Order harmonic current
(in Ampers) n (in A) (mA/W)
3 2.30 34
Same as Limits 5 1.14 1.9
Class A Specified in Class D T 077 1.0
4-21, Table - |, 9 0.40 0.5
but only odd 1 0.33 0.35
harmaonics required 13<n=30 | see Table | 3.85/n
only odd harmonics required

7.3 TEST PROCEDURE

a. The EUT was placed on the top of a wooden table 0.8 meters above the
ground and operated to produce the maximum harmonic components under
normal operating conditions.

b. The classification of EUT is according to section 5 of EN 61000-3-2.The EUT
Is classified as follows:

Class A: Balanced three-phase equipment, Household appliances excluding
equipment as Class D, Tools excluding portable tools, Dimmers for
incandescent lamps, audio equipment, equipment not specified in one of the
three other classes.

Class B: Portable tools. Arc welding equipment which is not professional equipment.
Class C: Lighting equipment.

Class D: Equipment having a specified power less than or equal to 600 W of the
following types: Personal computers and personal computer monitors and
television receivers.

No0.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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c. The correspondent test program of test instrument to measure the current
harmonics emanated from EUT is chosen.

7.4 TEST SPECIFICATION
According to EN 61000-3-2

(Please refer to Page 4 for dated references which are related to the standard
as mentioned above)

7.5 RESULT: PASSED

7.6 TEST DATA
Please refer to appendix 2.
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7. VOLTAGE FLUCTUATIONS
8.1 TEST SETUP

Harmonic/Flicker
Eauipment

Controller
Computer

e

8.2 LIMITS OF VOLTAGE FLUCTUATION AND FLICKSMEASUREMENT

Limits
Tests Descriptions
IEC555-3 |IEC/EN 61000-3-3

Pst <1.0,Tp=10min. | 1.0, Tp=10min. | Short Term Flicker Indicator

Plt N/A <0.65, Tp=2 hr. Long Term Flicker Indicator

de <3% <3.3% Relative Steady-State V-Chang
dmax <4 % <4 % Maximum Relative V-change

d (1) N/A < 3.3% for > 500 ms | Relative V-change characteristic

8.3 TEST PROCEDURE

a. The EUT is supplied in series with reference impedance from a power source
with the voltage and frequency as the nominal supply voltage and frequency of
the EUT.

b. Tests was performed according to the Test Conditions/Assessment of Voltage
Fluctuations specified in Clause 6.0/4.0 of IEC 61000-3-3 depend on which
standard adopted for compliance measurement.

c. All types of harmonic current and/or voltage fluctuation in this report are
assessed by direct measurement using flicker-meter.

8.4 TEST SPECIFICATION
According to EN 61000-3-3

(Please refers to Page 4 for dated references which are related to the standard as
mentioned above)
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8.5 RESULT: PASSED

8.6 TEST DATA:
Please refer to appendix 2.

No0.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
Changan Town, Dongguan City, Guangdong, P.R.C. 523860 - WWW.Victronic.com.tw

Test Report No. G1704006019 Page 26 of 99 Issued Date: 2018-10-13



=\
w TECHNOLOGY (DONGGUAN) CORPORATION

8. ELECTROSTATIC DISCHARGE IMMUNITY TEST (ESD)
9.1 TEST SPECIFICATION

According To IEC 61000-4-2
According To EN 55014-2, EN 61547

( Please refer to Page 4 for dated references which are related to the standard as
mentioned above)

9.2 TEST SETUP

HCP
VCP
~ l ESD Gun

I+

ESD Generator —» ya

9.3 TEST LEVEL

Iltem Test Specification Unit Peré(r)irtrgr?;ce
Enclosure Room +2, 4,8 (Air Discharge) KV
Electrostatic Discharge | +2,4 (Contact Discharge) | (Charge Voltage) ¢
Time between test 1 sec
Number of test: 10 Discharges / Test point / Polarity / Level

Particular requirements: at least 200 discharges, 100 each at negative and positive polarity,
at a minimum of four test points.

When the measurement was taken, The ESD discharger was performed in single
discharge. For the single discharge time between successive single discharges will
keep on one second. It was at least ten single discharges with positive and negative
at the same selected pointed. The selected pointed, which was performed with

electrostatic discharge, was marked on the red label on the EUT Indirect applicant of
discharge to the EUT

Vertical Coupling Plane (VCP)

No0.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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The coupling plane, of dimensions 0.5m x 0.5m, is placed parallel to, and positioned at
a distance 0.1m from, the EUT, with the discharge electrode touching the coupling plane.

The four faces of the EUT will be performed with electrostatic discharge. It was at least

TECHNOLOGY (DONGGUAN) CORPORATION

ten singles discharges with positive and negative at the same selected point.

Horizontal Coupling Plane (HCP)

The coupling plane is placed under the EUT. The generator shall be positioned
vertically at a distance of 0.1m from the EUT, with the discharge electrode touching the

coupling.

The four faces of the EUT will be performed with electrostatic discharge. It was at least

ten single discharges with positive and negative at the same selected pointed.

9.4TEST RESULT.
Model: RKP-EU0505000DP-4

Temperature: _24 C

Humidity: _ 43 % RH

Test Item : Direct Discharge

Contact Discharge

Air Discharge

2KV 4KV KV KV 2KV 4KV 6KV 8KV
+ - + - + - + - + - + -
/ / / / / / / I 1 A|A|A A Al A
Test Item : Indirect Discharge

Contact Discharge
2KV 4KV KV KV
+ - + - + - + -
1 A A A A / / / /

Performance Criteria:

A) Normal performance within the specification;
B) Temporary degradation or less of function of performance which is self recoverable;

C) Temporary degradation or less of function or perform. Which requires. operate intervention
or system reset;

D) Degradation or loss of function which is not recoverable due to damage of equipment
(components) or software, or loss of data;

“I” : no test.

No.8B West 1st street, Xinfa North Road, Liwu WuSha,
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Test Points please refer below photos.

Won WL ;2
o v .A.”

Red Dot: Contact / Blue Dot: Air

Final Result: PASSED
Remark:

Photos of test configuration please refer to appendix 1

@ No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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9. RADIATED SUSCEPTIBILITY MEASUREMENT (RS)

10.1 TEST SETUP

Camera

Load

Sensor

Field Meter Camera
Power Monitor
. Power Meter
AmD||Ierr | Computer
Signal Generator Controller

10.2 TEST SPECIFICATION
According To IEC 61000-4-3
According To EN 55014-2, EN 61547

(Please refer to Page 4 for dated references which are related to the standard
as mentioned above)

10.3 TEST LEVEL

Item Test Specification Unit Perfo.rmgnce
Criteria
Radio —Frequency 80~1000 MHz
Electromagnetic Field 3 V/m (unmodulated, rms) A
Amplitude Modulated 80 %AM (1KHz)
No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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10.4 TEST PROCEDURE

The EUT and load, which are placed on a wooden table whose height is 0.8 meter
aboveground, are placed with one coincident with the calibration plane such that the
distance from antenna to the EUT is 3 meters.

Both horizontal and vertical polarization of the antenna position and four sides of the
EUT are set on measurement. In order to judge the EUT performance, a CCD camera is
used to monitor the situation of EUT.

All the scanning conditions are as follows:

Condition of Test

Basic Standard: IEC 61000-4-3

Field Strength 3V/m

Radiated Signal AM 80% modulated with 1KHz
Scanning Frequencies 80MHz ~ 1000MHz

Dwell Time At least 3 seconds

Frequency step size 1%

The rate of swept of frequency 1.5 x 107 decades/s

Antenna Polarity HORIZONTAL & VERTICAL
The four sides of EUT are tested FRONT, REAR, RIGHT, LEFT

10.5 TEST RESULT
Model: RKP-EU0505000DP-4
Temperature: 23 C , Humidity:_46 % RH

& 3V 3V RESULT
SIDE HORIZONTAL VERTICAL
FRONT A A PASSED
REAR A A PASSED
RIGHT A A PASSED
LEFT A A PASSED

Performance Criteria:
A) Normal performance within the specification;
B) Temporary degradation or less of function of performance which is self recoverable;
C) Temporary degradation or less of function or perform. Which requires. operate intervention
or system reset;
D) Degradation or loss of function which is not recoverable due to damage of equipment
(components) or software, or loss of data;

“I” 1 no test.
Final Result: PASSED
Remark:
No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
< WwWw.vVictronic.com.tw
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10.ELECTRICAL FAST TRANSIENT/BURST (EFT)
11.1 TEST SETUP

FMO5m

AC
mains
supply Z
EFT/B-
generator &
oS
L <>
(2 Gy o
| — -//
Coupling/ g_"l— 0.1 m Insulating
decoupling 5 oy A support
T
network (&0 g 1/ Erotind
reference
plane
Grounding
cable Ground reference plane

11.2 TEST SPECIFICATION
According To IEC 61000-4-4
According To EN 55014-2, EN 61547

(Please refer to Page 4 for dated references which are related to the standard as
mentioned above)

11.3 TEST PROCEDURE

The EUT and load are placed on a ground reference plane and insulated from it by an
insulating support 0,1 m £ 0,01 m thick. The minimum area of the ground reference plane
is1m x 1m.Italso projected beyond the EUT by at lease 0.1meter on all sides.

For Input and Output AC power or DC Input and DC Output Power Ports:

The EUT is connected with the power mains through a coupling device that directly
couples the EFT interference signal.

Each of the line and nature conductors is impressed with burst noise for 1 minute.
For Protective Earth Port:

The EUT is connected to the power mains through a coupling device that directly
couples the EFT interference signal. The protective earth line (PE) is impressed with burst
noise for 1 minute.

The length of power cord between the coupling device and the EUT shall be 0.5 m +
0.05m.

For signal Lines and Control Lines Test:

No0.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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The EFT interference signal is through a coupling clamp device couples to the signal
and control lines of the EUT with burst noise for 1 minute.

11.4 TEST LEVEL

ltem Test Specification Unit Perfo_rmgnce
Criteria
Test Voltage 0.5, 1 KV (Peak)
Pulse Rise time & Duration 5/50 Tr/Ts (ns) B
Pulse Repetition 5 Rep. Frequency (KHz)
11.5TEST RESULT
Model: RKP-EU0505000DP-4
Temperature: 24 C , Humidity: 45 % RH
0.5 KV 1 KV 2 KV
Test Point/ Mode / Result
+ - + - + -
L / / A A / /
Power Line N / / A A / /
G / / / / / /
Signal Line Clamp Test / / / / / /

Performance Criteria:

A) Normal performance within the specification;

B) Temporary degradation or less of function of performance which is self recoverable;

C) Temporary degradation or less of function or perform. Which requires. operate intervention
or system reset;

D) Degradation or loss of function which is not recoverable due to damage of equipment
(components) or software, or loss of data;

“I” : no test.

Final Result: PASSED

Remark:
No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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11. SURGE
12.1 TEST SETUP

Controller Surge
Generator EUT LOAD

Computer |

T

Non-Conductive Table 80cm

12.2 TEST SPECIFICATION

According To IEC 61000-4-5
According To EN 55014-2, EN 61547

(Please refer to Page 4 for dated references which are related to the standard
as mentioned above)

12.3 TEST LEVEL

Item Test Specification Unit Peré(r)i;renr?;\ce
DC Input and DC Output Power Ports
Surge 1.2/50(8/20) Tr/Ts (us)
Line to Ground +0.5 KV B
Line to Line 0.5 KV
AC Input and AC Output Power Ports
Surge 1.2/50(8/20) Tr/Ts (us)
Line to Ground 2 KV B
Line to Line +1 KV
Polarity POSITIVE / NEGATIVE
Phase shifting in a range between 0°/90°/180°/270°

12.4 TEST PROCEDURE

The EUT and its load are placed on a table which is 0.8 meter height. The length of
power cord between the coupling device and the EUT shall be 2 meters or less.

For Input and Output AC Power or DC Input and DC Output Power Ports:

No0.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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The EUT is connected to the power mains through a coupling device that directly
couples the Surge interference signal.

The Surge noise shall be applied synchronized to the voltage phase at 0°, 90 ©, 180 °,
270 ° and the peak value of the AC voltage wave. (5 Positive and 5 Negative)

Each of line-earth and line-line is impressed with a sequence of five surge
voltages with interval of 1 minute.

12.5 TEST RESULT

Model: RKP-EU0505000DP-4
Temperature: 24 °C , Humidity: 46 % RH

Phase/Polarity/Mode/Result 0 90 180 270
: + / / / /
1KV Sllgnal

Lines - / / / /
Line + / A / A

1KV
Neutral - / A / A
Line + / / / /

2KV
Neutral - / / / /
Line + / / / /
Ground - / / / /

2KV
Neutral + / / / /
Ground - / / / /

Performance Criteria:
A) Normal performance within the specification;
B) Temporary degradation or less of function of performance which is self recoverable;
C) Temporary degradation or less of function or perform. Which requires. operate intervention
or system reset;
D) Degradation or loss of function which is not recoverable due to damage of equipment
(components) or software, or loss of data;
‘" : no test.

Final Result: PASSED

Remark:
No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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12.IMMUNITY TEST TO CS CONDUCTED DISTURBANCE (CS)

13.1 TEST SETUP

AUX EUT
Equipment AUX
CDN CDN :
10em lsnlation Equipment
T1 Non-Conductive table T2
RF-Generator PA J

13.2 TEST SPECIFICATION
According To IEC 61000-4-6
According To EN 55014-2 , EN 61547

(Please refer to Page 4 for dated references which are related to the standard as
mentioned above)

13.3 TEST LEVEL

Item Test Specification Unit Peré?irtrgr?gce
Ports for Signal Lines
Radio-Frequency 0.15~80 MHz
Common Mode 3 V (rms, Unmodulated) A
Amplitude Modulated 80 %AM (1KHZz)
150 Source Impedance

Ac Input and AC Output and DC Input and DC output Ports and Functional Earth Ports

Radio-Frequency 0.15~80 MHz
Common Mode 3 V (rms, Unmodulated)
Amplitude Modulated 80 %AM (1KHz) A
150 Source Impedance
@ No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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13.4 TEST PROCEDURE

The EUT are placed on a table which is 0.8 meter height and a ground reference plane on
the table, the EUT are placed upon table and use 10cm insulation between the EUT and
ground reference plane.

For AC Input and AC Output Power or DC Input and DC Output Power Ports

The EUT is connected to the power mains through a coupling and decoupling networks for
Power supply lines. It also directly couples the disturbance signal into EUT.

Use CDN-M2 for two wires or CDN-M3for three wires.

For Signal Lines and Control Lines Test:

The disturbance signal is through a coupling and decoupling networks (CDN) or EM-clamp
which is to couple the signal and control lines of the EUT.

All scanning frequencies conditions are as following:

Condition of Test

Basic Standard IEC 61000-4-6

Field Strength 3Vr.m.s

Radiated Signal AM 80% modulated with 1KHz
Scanning Frequencies 0.15MHz ~ 80MHz

Dwell Time At least 3 seconds

Frequency step size Af 1%

The rate of swept of frequency 1.5 x 107 decades/s

13.5 TEST RESULT

Model: RKP-EU0505000DP-4
Temperature: 24°C , Humidity: 48 % RH

Frequency(MHz) . 3V(rms) 10V(rms)
Test Ports EUT Condition . .
Range ” Field Strength | Field Strength
Input / Output 0.15 - 80 NORMAL A /
a. c. power
|
dn'i“t / Output 0.15 - 80 NORMAL / /
Signal lines 0.15 ----- 80 NORMAL / /
No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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Performance Criteria:

A) Normal performance within the specification;
B) Temporary degradation or less of function of performance which is self recoverable;

C) Temporary degradation or less of function or perform. Which requires. operate
intervention or system reset;

D) Degradation or loss of function which is not recoverable due to damage of equipment
(components) or software, or loss of data;
“I" . no test.

Final Result: PASSED

Remark:
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13.POWER FREQUENCY MAGNETIC FIELD (MAGNETIC)
14.1 TEST SETUP

Induction Coil

/ EUT ' ; Test
d Generator

| Tocrmrisotation |

f

Non-Conducted

14.2 TEST SPECIFICATION

According To IEC 61000-4-8

According To EN 51547
(Please refer to Page 4 for dated references which are related to the standard
as mentioned above)

14.3 TEST LEVEL

Item Test Specification Unit Performance Criteria
Power-Frequency 50 Hz A
Magnetic Field 1 A/m

14.4 TEST PROCEDURE

The EUT and its load are placed on a table that is 0.8 meter above the metal
ground plane dimension is at least 1 meter x 1 meter. The test magnetic field shall
be placed at least than 3 meter distance from the induction coil.

The test magnetic field shall be applied by the immersion method to the EUT.
The induction coil shall be rotated by 90° in order to expose the EUT to the test
field with different orientation (X, Y, Z orientation).

14.5 TEST RESULT: PASSED

Model: RKP-EU0505000DP-4
Temperature: 24 'C , Humidity: 48 % RH
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r/

Performance Criteria:

A) Normal performance within the specification;

B) Temporary degradation or less of function of performance which is self recoverable;

C) Temporary degradation or less of function or perform. Which requires. operate intervention
or system reset;

D) Degradation or loss of function which is not recoverable due to damage of equipment

(components) or software, or loss of data; “/” : no test. Final Result: PASSED Remark:
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14.VOLTAGE DIPS AND INTERRUPTION MEASUREMENT

15.1 TEST SETUP

Voltage Dips/
—1 Interruptions/ AC Power Line to EUT
Variations
Simulator EUT Load
L 1 [ 1
80cm Non-Conductive Table
Controller Computer Printer

15.2 TEST SPECIFICATION

According To IEC 61000-4-11
According To EN 55014-2, EN 61547

(Please refer to Page 4 for dated references which are related to the standard
as mentioned above)

15.3 TEST LEVEL

Class® Test level and durations for voltage dips

Class 1 Case-by-case according to the equipment requirements
0 % during | 0 % during

i 1/2 cycle 1 cycle

Class 3 0 % during | 0 % during | 40 % during 70 % during 80 % during

1/2 cycle 1 cycle 10/12° cycles | 25/30° cycles |250/300° cycles

Class X" X X X X X

a: Classes as per IEC 61000-2-4.

b: To be defined by product committee. For equipment connected directly or indirectly

to the public network, the levels must not be less severe than Class 2.
c: “25/30 cycles” means “25 cycles for 50 Hz test” and “30 cycles for 60 Hz test”.

70 % during 25/30° cycles

Class® Test level and durations for short interruptions (ts) (50Hz / 60Hz)
Class 1 Case-by-case according to the equipment requirements

Class 2 0 % during 250/300° cycles

Class 3 0 % during 250/300° cycles
No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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2%
Class X" | X

a: Classes as per IEC 61000-2-4.

b: To be defined by product committee. For equipment connected directly or indirectly
to the public network, the levels must not be less severe than Class 2.

c: “250/300 cycles” means “250 cycles for 50 Hz test” and “300 cycles for 60 Hz test”.

15.4 TEST PROCEDURE

The EUT and its load are placed on a wooden table which is 0.8 meter above
a metal ground plane which dimension is 1 meter x 1 meter, the thickness is
0.65mm. It projected beyond the EUT by at least 0.1 meter on all sides. The
power cord shall be used the shortest power cord as specified by the
manufacturer.

For Voltage Dips / Interruption Test:

The EUT is connected to the power mains through a coupling device that
directly couples to the Voltage Dips and Interruption Generator.

The EUT shall be tested for 30% voltage dips of supplied voltage and duration
time is 10ms, for 60% voltage dips of supplied voltage and duration time is 100ms
with a sequence of three voltage dips with intervals of 10 seconds, and for 95%
voltage interruption of supplied voltage and the duration time is 5000ms with a
sequence of three voltage interruptions with intervals of 10 seconds.

Voltage phase shifting are shall occur at 0°, 45°,90°, 135°, 180 °, 225, 270
0, 315° of the voltage.

No0.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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15.5 TEST RESULT

Model: RKP-EU0505000DP-4

Temperature: 24°C , Humidity: 47 % RH

Test Level Reduction . Performance
Test Status % Uy (%) Duration Criteria
: <5 >95 0.5 (periods) A
Voltage Dips 70 30 25 (periods) A
Voltage 250(periods)
interruptions < >95 5000ms C

Performance Criteria:

A) Normal performance within the specification;

B) Temporary degradation or less of function of performance which is self recoverable;

C) Temporary degradation or less of function or perform. Which requires. operate intervention
or system reset;

D) Degradation or loss of function which is not recoverable due to damage of equipment
(components) or software, or loss of data;

“I” : no test.

Final Result: PASSED

Remark:
No0.8B West 1st street, Xinfa North Road, Liwu WuSha, @
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15.PERFORMANCE CRITERIA

A. The apparatus shall continue to operate as intended during and after the
test. No degradation of performance or loss of function is allowed below a
performance level specified by the manufacturer, when the apparatus is
used as intended.

B. The apparatus shall continue to operate as intended after the test. No
degradation of performance or loss of function is allowed below a
performance level specified by the manufacturer, when the apparatus is
used as intended. The performance level may be replaced by a permissible
loss of performance. During the test, degradation of performance is
however allowed.

C. Temporary loss of function is allowed, provided the function is
self-recoverable or can be restored by the operation of the controls.
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16. MEASUREMENT UNCERTAINTY

Measurement Item Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30. MHz LINE/NEUTRAL 3.68 dB
30 MHz ~ 1,000 MHz Vertical / Horizontal 2.93dB
Radiated Emission
1,000 MHz ~ 6,000 MHz Vertical / Horizontal 3.04 dB

No.8B West 1st street, Xinfa North Road, Liwu WuSha,
Changan Town, Dongguan City, Guangdong, P.R.C. 523860
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r/

- Conducted emission test
Model: RKP-EU1203500DP-4

- Radiated emission test :
Model: RKP-EU1203500DP-4

@ No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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r/

- Below 30MHz test

- Disturbance Power test:
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- Electrostatic discharge immunity test

- Electrical fast transient / burst immunity test

@ No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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-Surge test (Power Line) , Voltage dips, interrupts, variations test
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Test Data Of Conducted Emission Measurement (Line)
Model: RKP-EU0505000DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

A‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 06-21-2018
W TIME: 19:27:54
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Line
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKP-EU0505000DP-4 Serial No.:
RATING: 230V50HZ FILE/DATA#: 2018-06-21.emi/2
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : CISPR 14 CE(QP).LMT
97-
90-
80-
70-
60-\
E \ |
g s0- 15 5 I
=
£ 10-
-
30-
20-|
10-
0-, 1 1 1
0.15 1.0 10.0 30.0
Frequency(MHz)
COMMENT: Full load
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBuV dB dBuV  dBuV dB dB dB dB
1 0.640875  47.30 -8.70  56.00 3127 16.03 10.00 0.03 -6.00 QP
1 0.640875  39.36 6.64  46.00 23.33 16.03 10.00 0.03 -6.00 AV
2 0.708875  46.04 -0.96 56.00  30.01 16.03 10.00 0.03 -6.00 QP
2 0.708875  38.40 -7.60  46.00 2237 16.03 10.00 0.03 -6.00 AV
3 0.798125  43.59 1241 56.00 27.56 16.03 10.00 0.03 -6.00 QP
3 0.798125  37.11 -8.80  46.00 21.08 16.03 10.00 0.03 -6.00 AV
4 1.495000 43.55 12.45 56.00 27.52 16.03 10.00 0.03 -6.00 QP
4 1.495000 3733 -8.67  46.00 21.30 16.03 10.00 0.03 -6.00 AV
5 2.035000 4349 12.51 56.00 27.46 16.03 10.00 0.03 -6.00 QP
5 2.035000 3731 -8.69  46.00 21.28 16.03 10.00 0.03 -6.00 AV
6 2507500 44.97 11.03 56.00  28.94 16.03 10.00 0.03 -6.00 QP
6 2.507500  37.98 -8.02  46.00 2195 16.03 10.00 0.03 -6.00 AV
2018-06-21.emi/2 171
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Test Data Of Conducted Emission Measurement (Neutral)
Model: RKP-EU0505000DP-4

A‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 06-21-2018
W TIME: 19:22:34
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Neutral
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKP-EU0505000DP-4 Serial No.:
RATING: 230V50HZ FILE/DATA#: 2018-06-21.emi/1
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : CISPR 14 CE(QP).LMT
97-
90-
80-
70-
60-\
E \ [
g s0- [ -
T
g 10- 12 3 2
-
30-
20-|
10-
0-, 1 1 1
0.15 1.0 10.0 30.0
Frequency(MHz)
COMMENT: Full load
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBuV dB dBuV  dBuV dB dB dB dB
1 0.632375 4215 -1385 56.00 26.12 16.03 10.00 0.03 -6.00 QP
1 0.632375  35.22 10.78  46.00 19.19 16.03 10.00 0.03 -6.00 AV
2 0.702500  41.81 1419 56.00 25.78 16.03 10.00 0.03 -6.00 QP
2 0.702500  34.52 1148 46.00 18.49 16.03 10.00 0.03 -6.00 AV
3 1.585000  37.03 1897  56.00  21.00 16.03 10.00 0.03 -6.00 QP
3 1.585000  30.05 1595 46.00 14.02 16.03 10.00 0.03 -6.00 AV
4 2.440000 41.91 14.09 56.00 25.88 16.03 10.00 0.03 -6.00 QP
4 2440000 3528 10.72  46.00 19.25 16.03 10.00 0.03 -6.00 AV
5 3.340000  38.36 17.64  56.00 2233 16.03 10.00 0.03 -6.00 QP
5 3.340000  32.79 -13.21 46.00 16.76 16.03 10.00 0.03 -6.00 AV
6 20925000 37.18 -22.82  60.00 21.10 16.08 10.00 0.08 -6.00 QP
6 20.925000  31.60 1840  50.00 15.52 16.08 10.00 0.08 -6.00 AV
2018-06-21.emi/1 171
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Test Data Of Conducted Emission Measurement (Line)

Model: RKP-EU0505000DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

A‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 08-21-2018
W TIME: 15:01:02
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Line
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKP-EU0505000DP-4 Serial No.:
RATING: 110V FILE/DATA#: 2018-06-21.emi/8
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : EN 55014-1 CE(QP).LMT
97-
90-
80-
70-
60-\
E \ [
g s0- 7 | 5
2
£ 10-
-
30-
20-|
10-
0-, 1 1 1
0.15 1.0 10.0 30.0
Frequency(MHz)
COMMENT: Full load
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBuV dB dBuV  dBuV dB dB dB dB
1 1.112500 3930 -16.70 56.00 2327 16.03 10.00 0.03 -6.00 QP
1 1.112500  27.95 18.05  46.00 11.92 16.03 10.00 0.03 -6.00 AV
2 1.427500 4275 -13.25 56.00 26.72 16.03 10.00 0.03 -6.00 QP
2 1427500  30.15 -1585  46.00 14.12 16.03 10.00 0.03 -6.00 AV
3 1.832500 4351 -12.49 56.00 27.48 16.03 10.00 0.03 -6.00 QP
3 1.832500  31.74 -1426  46.00 15.71 16.03 10.00 0.03 -6.00 AV
4 2.102500 43.83 12.17 56.00 27.80 16.03 10.00 0.03 -6.00 QP
4 2.102500 3278 -1322  46.00 16.75 16.03 10.00 0.03 -6.00 AV
5 5.792500  45.72 14.28 60.00  29.69 16.03 10.00 0.03 -6.00 QP
5 5.792500  36.79 1321 50.00  20.76 16.03 10.00 0.03 -6.00 AV
6 20.700000  42.27 17.73 60.00  26.20 16.07 10.00 0.07 -6.00 QP
6 20.700000  36.70 1330  50.00 2063 16.07 10.00 0.07 -6.00 AV
2018-06-21.emi/8 171
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Test Data Of Conducted Emission Measurement (Neutral)

Model: RKP-EU0505000DP-4

A‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 08-21-2018
W TIME: 15:06:08
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Neutral
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKP-EU0505000DP-4 Serial No.:
RATING: 110V FILE/DATA#: 2018-06-21.emi/S
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : EN 55014-1 CE(QP).LMT
97-
90-
80-
70-

2018-06-21 emi/9

£ 10-
-

30-

20-

10-
0-, 1 1 1
0.15 1.0 10.0 30.0

Frequency(MHz)
COMMENT: Full load
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBuV dB dBuV  dBuV dB dB dB dB

1 1.045000  31.97 -24.03 56.00 15.94 16.03 10.00 0.03 -6.00 QP
1 1.045000  21.73 -2427  46.00 5.70 16.03 10.00 0.03 -6.00 AV
2 1.922500  30.14 16.86 56.00 23.11 16.03 10.00 0.03 -6.00 QP
2 1.922500  26.17 -19.83  46.00 10.14 16.03 10.00 0.03 -6.00 AV
3 2.642500 4108 -14.92 56.00  25.05 16.03 10.00 0.03 -6.00 QP
3 2.642500 2843 17.57  46.00 12.40 16.03 10.00 0.03 -6.00 AV
4 3227500 4168 -14.32 56.00  25.65 16.03 10.00 0.03 -6.00 QP
4 3.227500  29.61 16.39  46.00 13.58 16.03 10.00 0.03 -6.00 AV
5 5.725000  49.63 1037 60.00  33.60 16.03 10.00 0.03 -6.00 QP
5 5.725000 3954 10.46 5000 2351 16.03 10.00 0.03 -6.00 AV
6 23.800000  36.52 2348 60.00 2040 16.12 10.00 0.12 -6.00 QP
6 23.800000  30.92 19.08 50.00 14.80 16.12 10.00 0.12 -6.00 AV

No.8B West 1st street, Xinfa North Road, Liwu WuSha,
Changan Town, Dongguan City, Guangdong, P.R.C. 523860

Test Report No. G1704006019 Page 55 of 99

©

+86-769-85351199
WwWw.vVictronic.com.tw

Issued Date: 2018-10-13



\A ‘
Test Data Of Conducted Emission Measurement (Line)
Model: RKP-EU0505000DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

W‘ VICTRONIC TECHNOLOGY CORPORATION
\/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Line
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKRP-EU0505000DP-4 Serial No.:
RATING: 230V FILE/DATA#:
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT :
127~
100-
80-
z
g
= 60-
£ i
=
40-
20-
0-, | |
0.01 0.1 1.0
Frequency(MHz)
COMMENT: Full load
Limit Read Total Antenna Cable Other
Frequency Level Margin  Level Level  Factor Factor Factor Factor
MHz dBuV dB dBuV  dBuV dB dB dB dB
1 0.632375  49.77 6.23 56.00  33.74 16.03 10.00 0.03 -6.00
1 0.632375  39.70 -6.30  46.00  23.67 16.03 10.00 0.03 -6.00
2 0.689750  48.23 -1.77  56.00 3220 16.03 10.00 0.03 -6.00
2 0.689750 3833 -7.67  46.00 2230 16.03 10.00 0.03 -6.00
3 0.702500 50.05 -5.95 56.00  34.02 16.03 10.00 0.03 -6.00
3 0.702500  42.06 -394 46.00 26.03 16.03 10.00 0.03 -6.00
4 0.723750 4481 -11.19  56.00 28.78 16.03 10.00 0.03 -6.00
4 0.723750 3458 -1142  46.00 18.55 16.03 10.00 0.03 -6.00
5 1.067500  47.15 -8.85 56.00 31.12 16.03 10.00 0.03 -6.00
5 1.067500  38.03 -7.97  46.00  22.00 16.03 10.00 0.03 -6.00
6 1.585000  47.69 -8.31 56.00 31.66 16.03 10.00 0.03 -6.00
6 1.585000  37.85 -8.15  46.00 2182 16.03 10.00 0.03 -6.00
2018-06-21.emi/4

DATE: 08-13-2018
TIME: 16:44:48

2018-06-21.emi/4

CISPR 15_LIGHTING CE(QP) .LMT

Det.
Mode

QP
AV
QP
AV
QP
AV
QP
AV
QP
AV
QP
AV
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Test Data Of Conducted Emission Measurement (Neutral)
Model: RKP-EU0505000DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

“ VICTRONIC TECHNOLOGY CORPORATION  DATE: 08-13-2018
;lp TIME: 16:58:25
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Neutral
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKRP-EU0505000DP-4 Serial No.:
RATING: 230V FILE/DATA#: 2018-06-21.emi/5S
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : CISPR 15_LIGHTING CE(QP).LMT
127-
100-
80-
z
g
g 60- ik S B
T
g al |l 5
40-
20-
-, ; . ; .
0.01 0.1 1.0 10.0 30.0
Frequency(MHz)
COMMENT: Full load
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level  Factor Factor Factor Factor Mode
MHz dBuV dB dBuV dBuV dB dB dB dB
1 0.634500 50.14 -5.86 56.00 34.11 16.03 10.00 0.03 -6.00 QP
1 0.634500 38.92 7.08 46.00 22.89 16.03 10.00 0.03 -6.00 AV
2 0.647250  48.78 -1.22 56.00 32.75 16.03 10.00 0.03 -6.00 QP
2 0.647250 37.02 -8.98 46.00 20.99 16.03 10.00 0.03 -6.00 AV
3 0.706750 50.73 -5.27 56.00 34.70 16.03 10.00 0.03 -6.00 QP
3 0.706750  41.59 -4.41 46.00 25.56 16.03 10.00 0.03 -6.00 AV
4 0.713125 4958 -6.42 56.00 33.55 16.03 10.00 0.03 -6.00 QP
4 0.713125 37.89 -8.11 46.00 21.86 16.03 10.00 0.03 -6.00 AV
5 1.067500 4594 -10.06 56.00 2091 16.03 10.00 0.03 -6.00 QP
5 1.067500 3552 -1048 46.00 19.49 16.03 10.00 0.03 -6.00 AV
6 2.012500  48.10 -7.90 56.00 32.07 16.03 10.00 0.03 -6.00 QP
6 2.012500 37.08 -8.92 46.00 21.05 16.03 10.00 0.03 -6.00 AV
2018-06-21.emi’5 171
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Test Data Of Conducted Emission Measurement (Line)
Model: RKP-EU1203500DP-4

VICTRONIC TECHNOLOGY (DONGG

UAN) CORPORATION

A‘ VICTRONIC TECHNOLOGY CORPORATION  DATE: 08-21-2018
W TIME: 14:50:36
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Line
CLIENT: Dongguan Rico Electronic Co.Ltd[EST DISTANCE:
MODEL: RKP-EU1203500DP-4 Serial No.:
RATING: 110V FILE/DATA#: 2018-06-21.emi/S
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : CISPR 14 CE(QP).LMT
97-
90-
80-
70-
60-\
E \ [
2 s0- [
i T A T S+ ) 15
£ 10-
-
30-
20-|
10-
0-, 1 1 1
0.15 1.0 10.0 30.0
Frequency(MHz)
COMMENT: Full load
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBuV dB dBuV  dBuV dB dB dB dB
1 1.067500 4295 -13.05 56.00 26.92 16.03 10.00 0.03 -6.00 QP
1 1.067500  28.14 17.86  46.00 12.11 16.03 10.00 0.03 -6.00 AV
2 1.247500  42.05 13.95 56.00 26.02 16.03 10.00 0.03 -6.00 QP
2 1.247500  26.96 19.04  46.00 10.93 16.03 10.00 0.03 -6.00 AV
3 1.427500  43.55 1245 56.00 2752 16.03 10.00 0.03 -6.00 QP
3 1427500  28.68 1732 46.00 12.65 16.03 10.00 0.03 -6.00 AV
4 1.652500 41.75 1425 56.00 2572 16.03 10.00 0.03 -6.00 QP
4 1.652500  27.08 18.92  46.00 11.05 16.03 10.00 0.03 -6.00 AV
5 1.922500  41.92 14.08 56.00 25.89 16.03 10.00 0.03 -6.00 QP
5 1.922500 2751 18.49  46.00 11.48 16.03 10.00 0.03 -6.00 AV
6 2305000 4336 12.64 56.00 2733 16.03 10.00 0.03 -6.00 QP
6 2305000  30.10 15.00  46.00 14.07 16.03 10.00 0.03 -6.00 AV
2018-06-21.emi/9 171

No.8B West 1st street, Xinfa North Road, Liwu WuSha,
Changan Town, Dongguan City, Guangdong, P.R.C. 5238

Test Report No. G1704006019 Page 58 of 99

+86-769-85351199

)
d . .
@ www.victronic.com.tw

Issued Date: 2018-10-13

60



()

Y,

Test Data Of Conducted Emission Measurement (Neutral)
Model: RKP-EU1203500DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

EUT :

CLIENT:
MODEL:
RATING:

97~
90-

80-

70-

[ N = T S S S S

L=\

WA

4

VICTRONIC TECHNOLOGY CORPORATION

EMI TESTING DATA

Switching power supply
Dongguan Rico Electronic Co.LtdlEST DISTANCE:
RKP-EU1203500DP-4

1iov

TEMPERATURE :
HUMIDITY

COMMENT: Full load

Frequency

0.188250
0.188250
0.273250
0.273250
0.394375
0.394375
0.490000
0.490000
0.672750
0.672750
0.893750
0.893750

22.0
55

%

POLARIZATION:

Serial No.:
FILE/DATA#:
OPERATOR:

TEST SITE:

LIMIT :

Neutral

2018-06-21.emi/8

Ward

CE Room
CISPR 14 CE(QP).LMT

DATE: 08-21-2018
TIME: 14:37:50

Level

Margin

Limit
Level

Frequency(MHz)
Read Total
Level  Factor
dBuV dB
30.89 16.03
24.07 16.03
27.90 16.03
20.87 16.03
25.60 16.03
18.12 16.03
25.69 16.03
16.69 16.03
2552 16.03
16.04 16.03
2501 16.03
9.13 16.03

2018-06-21.emi/$

Antenna
Factor

10.00
10.00
10.00
10.00
10.00
10.00
10.00
10.00
10.00
10.00
10.00
10.00

Cable
Factor

Other
Factor

-6.00
-6.00
-6.00
-6.00
-6.00
-6.00
-6.00
-6.00
-6.00
-6.00
-6.00
-6.00

Det.
Mode

QP
AV
QP
AV
QP
AV
QP
AV
QP
AV
QP
AV
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Test Data Of Conducted Emission Measurement (Line)
Model: RKP-EU1203500DP-4

VICTRONIC TECHNOLOGY (DONGG

UAN) CORPORATION

A‘ VICTRONIC TECHNOLOGY CORPORATION  DATE: 06-21-2018
W TIME: 18:50:40
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Line
CLIENT: Dongguan Rico Electronic Co.Ltd[EST DISTANCE:
MODEL: RKP-EU1203500DP-4 Serial No.:
RATING: 230V50HZ FILE/DATA#: 2018-06-21.emi/2
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : CISPR 14 CE(QP).LMT
97-
90-
80-
70-
60-\
E \ [
§5°' —23 Aol _6 [
£ 10-
-
30-
20-|
10-
0-, 1 1 1
0.15 1.0 10.0 30.0
Frequency(MHz)
COMMENT: Full load
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBuV dB dBuV  dBuV dB dB dB dB
1 0.519750 4570 -10.30 56.00  29.67 16.03 10.00 0.03 -6.00 QP
1 0.519750  35.62 10.38  46.00 19.59 16.03 10.00 0.03 -6.00 AV
2 0.604750  46.61 -0.39 56.00  30.58 16.03 10.00 0.03 -6.00 QP
2 0.604750  36.44 -9.56  46.00 2041 16.03 10.00 0.03 -6.00 AV
3 0.668500  45.56 10.44 56.00 29.53 16.03 10.00 0.03 -6.00 QP
3 0.668500  35.95 10.05  46.00 10.92 16.03 10.00 0.03 -6.00 AV
4 2.417500 4355 12.45 56.00 27.52 16.03 10.00 0.03 -6.00 QP
4 2417500 2773 1827  46.00 11.70 16.03 10.00 0.03 -6.00 AV
5 2.800000  45.16 10.84 56.00 29.13 16.03 10.00 0.03 -6.00 QP
5 2.800000 3243 13.57  46.00 16.40 16.03 10.00 0.03 -6.00 AV
6 3.475000  46.17 -0.83 56.00  30.14 16.03 10.00 0.03 -6.00 QP
6 3.475000 3246 13.54  46.00 16.43 16.03 10.00 0.03 -6.00 AV
2018-06-21.emi/2 171
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Test Data Of Conducted Emission Measurement (Neutral)
Model: RKP-EU1203500DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

A‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 06-21-2018
W TIME: 18:55:11
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Neutral
CLIENT: Dongguan Rico Electronic Co.Ltd[EST DISTANCE:
MODEL: RKP-EU1203500DP-4 Serial No.:
RATING: 230V50HZ FILE/DATA#: 2018-06-21.emi/3
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : CISPR 14 CE(QP).LMT
97-
90-
80-
70-
60-\
E \ [
g 50- 1 3 55
£ - ki
-
30-
20-|
10-
0-, i 1
0.15 1.0 10.0
Frequency(MHz)
COMMENT: Full load
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBuV dB dBuV  dBuV dB dB dB dB
1 0.598375  49.08 -6.92 56.00  33.05 16.03 10.00 0.03 -6.00 QP
1 0.598375  37.71 -8.290  46.00  21.68 16.03 10.00 0.03 -6.00 AV
2 0.674875 4825 -1.75 56.00 32.22 16.03 10.00 0.03 -6.00 QP
2 0.674875  37.80 -820  46.00 21.77 16.03 10.00 0.03 -6.00 AV
3 1.337500  46.15 -0.85 56.00  30.12 16.03 10.00 0.03 -6.00 QP
3 1.337500  33.65 1235 46.00 17.62 16.03 10.00 0.03 -6.00 AV
4 1.990000 4541 10.59 56.00 29.38 16.03 10.00 0.03 -6.00 QP
4 1.990000  32.80 1320 46.00 16.77 16.03 10.00 0.03 -6.00 AV
5 2440000  44.99 11.01 56.00  28.96 16.03 10.00 0.03 -6.00 QP
5 2440000  31.64 1436 46.00 15.61 16.03 10.00 0.03 -6.00 AV
6 2.777500  45.30 10.70  56.00  29.27 16.03 10.00 0.03 -6.00 QP
6 2.777500  31.17 14.83  46.00 15.14 16.03 10.00 0.03 -6.00 AV
2018-06-21.emi/3 171

1
30.0
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Test Data Of Conducted Emission Measurement (Line)

Model: RKP-EU1203500DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

L=

Z
EUT :
CLIENT:
MODEL: RKP-EU1203500DP-4
RATING: 230V

TEMPERATURE:
HUMIDITY

22.0
55 &

127+

Switching power supply

Level({dBuV)

0, .

0.01 0.1
COMMENT:  Full load

Frequency Level Margin
MHz dBuV dB

1 0.198875  52.85 -10.81

1 0.198875 4522 -8.44

2 0.269000  50.32 -10.63

2 0269000  41.94 921

3 0507000  50.32 5.68

3 0.507000  38.40 7.60

4 0.609000  51.61 -4.39

4 0.609000 38.87 -7.13

5 1360000 4925  -6.75

5 1360000 34.14 -11.86

6 2732500 5132 468

6 2732500 3680 -9.20

VICTRONIC TECHNOLOGY CORPORATION

EMI TESTING DATA

POLARIZATION:

Dongguan Rico Electronic Co.LtdlEST DISTANCE:

Serial No.:

FILE/DATA#: 2018-06-21.emi/6
OPERATOR: Ward

TEST SITE: CE Room

LIMIT :

DATE: 08-13-2018
TIME: 17:54:49

Line

'
1.0
Frequency(MHz)

Read Total Antenna Cable

Level Factor Factor Factor

dBuV dB dB dB
36.82 16.03  10.00 0.03
2019 16.03  10.00 0.03
3440 1603  10.00 0.03
2501 16.03  10.00 0.03
3420 1603  10.00 0.03
2237 1603 10.00 0.03
3558 1603 10.00 0.03
2284 1603  10.00 0.03
3322 16.03  10.00 0.03
18.11 16.03  10.00 0.03
3520 1603 10.00 0.03
2077 1603 10.00 0.03

2018-06-21.emi'6

CISPR 15_LIGHTING CE(QP) .IMT

10.0
Other Det.
Factor  Mode
dB
-6.00 QP
-6.00 AV
-6.00 QP
-6.00 AV
-6.00 QP
-6.00 AV
-6.00 QP
-6.00 AV
-6.00 QP
-6.00 AV
-6.00 QP
-6.00 AV

30.0
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VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

Test Data Of Conducted Emission Measurement (Neutral)
Model: RKP-EU1203500DP-4

EMI TESTING DATA

VICTRONIC TECHNOLOGY CORPORATION

DATE: 08-13-2018
TIME: 18:13:06

Neutral

2018-06-21.emi/7

Ward

CE Room

CISPR 15_LIGHTING CE(QP) .IMT

EUT : Switching power supply POLARIZATION:
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKP-EU1203500DP-4 Serial No.:
RATING: 230V FILE/DATA#:
TEMPERATURE: 22.0 OPERATOR:
HUMIDITY  : 55 % TEST SITE:
LIMIT :
127~

Frequency Level Margin
MHz dBuV dB
1 0583500 5323 377
1 0.583500 4023 5.77
2 0.587750  53.09 -3.91
2 0587750  39.93  -6.07
3 0598375  53.75 3.25
3 0508375  41.01 499
4 0.604750  52.80 320
4 0.604750 3001 -6.09
5 0.687625  50.58  -5.42
5 0.687625  36.65  -9.35
6 1.022500 49.16  -6.84
6 1.022500  33.60 -12.40
7 1.720000 50.87 -5.13
7 1.720000 36.80  -9.20

h
1.0 10.0

30.0

Frequency(MHz)

Read Total Antenna Cable  Other Det.

Level Factor Factor Factor Factor Mode

dBuV dB dB dB dB
3720 16.03  10.00 003  -6.00 QP
24.20 16.03 10.00 0.03 -6.00 AV
37.06 16.03  10.00 003  -6.00 QP
2300 1603  10.00 003  -6.00 AV
3772 16.03  10.00 003  -6.00 QP
2408 1603  10.00 003  -6.00 AV
36.77  16.03  10.00 003  -6.00 QP
23.88 16.03 10.00 0.03 -6.00 AV
3455 16.03  10.00 003  -6.00 QP
2062 1603  10.00 003  -6.00 AV
3313 16.03  10.00 003  -6.00 QP
1757 1603  10.00 003  -6.00 AV
34.84 16.03 10.00 0.03 -6.00 QP
2077 16.03  10.00 0.03  -6.00 AV

2018-06-21.emi/7 "1
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Test Data Of Conducted Emission Measurement (Line)
Model: RKP-EU2401750DP-4

VICTRONIC TECHNOLOGY (DONGG

UAN) CORPORATION

A‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 06-21-2018
W TIME: 17:30:14
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Line
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKP-EU2401750DP-4 Serial No.:
RATING: 110V FILE/DATA#: 2018-06-21.emi/5S
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : CISPR 14 CE(QP).LMT
97-
90-
80-
[
1 1
10.0 30.0
Frequency(MHz)
COMMENT: Full load
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBuV dB dBuV  dBuV dB dB dB dB

1 0.613250 4840 -7.60 56.00 3237 16.03 10.00 0.03 -6.00 QP

1 0.613250 36.41 9.59 46.00 20.38 16.03 10.00 0.03 -6.00 AV

2 0.968125  48.98 7.02 56.00 32.95 16.03 10.00 0.03 -6.00 QP

2 0.968125  32.74 1326 46.00 16.71 16.03 10.00 0.03 -6.00 AV

3 1.517500  48.09 791 56.00  32.06 16.03 10.00 0.03 -6.00 QP

3 1.517500  32.80 1320 46.00 16.77 16.03 10.00 0.03 -6.00 AV

4 2.507500 48.29 7.71 56.00 32.26 16.03 10.00 0.03 -6.00 QP

4 2507500  32.15 13.85  46.00 16.12 16.03 10.00 0.03 -6.00 AV

2018-06-21.emi/5 171
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VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

Test Data Of Conducted Emission Measurement (Neutral)

Model: RKP-EU2401750DP-4

2018-06-21.emi'6

A‘ VICTRONIC TECHNOLOGY CORPORATION  DATE: 06-21-2018
W TIME: 17:33:57
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Neutral
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKP-EU2401750DP-4 Serial No.:
RATING: 110V FILE/DATA#: 2018-06-21.emi/6
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : CISPR 14 CE(QP).LMT
97-
90-
80-
70-
60-\
A —
g s0- ! .
£ 10-
-
30-
20-|
10-
0-, 1 1 1
0.15 1.0 10.0 30.0
Frequency(MHz)
COMMENT: Full load
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBuV dB dBuVv dBuV dB dB dB dB
1 0.613250  48.52 -7.48 56.00 32.49 16.03 10.00 0.03 -6.00 QP
1 0.613250 36.48 9.52 46.00 2045 16.03 10.00 0.03 -6.00 AV
2 3.812500  48.85 -7.15 56.00 32.82 16.03 10.00 0.03 -6.00 QP
2 3.812500  35.80 -10.20  46.00 19.77 16.03 10.00 0.03 -6.00 AV
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Test Data Of Conducted Emission Measurement (Line)

Model: RKP-EU2401750DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

k‘ VICTRONIC TECHNOLOGY CORPORATION

/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION:
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKP-EU2401750DP-4 Serial No.:
RATING: 230VS0HZ FILE/DATA#:
TEMPERATURE: 22.0 OPERATOR:
HUMIDITY : 55 & TEST SITE:

LIMIT :

97~
90-
80-

Line

2018-06-21.emi/17

Ward

CE Room
CISPR 14 CE(QP).LMT

DATE: 06-21-2018
TIME: 19:05:19

Frequency(MHz)

COMMENT: Full load

Limit Read Total
Frequency Level Margin  Level Level  Factor
MHz dBuV dB dBuV dBuV dB

0.536750 50.55 545 56.00 3452 16.03
0.536750 3034 -6.66  46.00 2331 16.03
0.609000 52.40 -3.60 56.00 36.37 16.03
0.609000  40.70 -5.30  46.00 24.67 16.03
0.621750 52.82 -3.18 56.00 36.79 16.03
0.621750  41.05 4.95 46.00 25.02 16.03
0.694000 50.97 -5.03 56.00 34.04 16.03
0.694000 4047 -5.53  46.00 2444 16.03
0.832125 50.67 -5.33 56.00 34.64 16.03
0.832125 3731 -8.69  46.00 21.28 16.03
2.755000 51.04 -4.96 56.00 35.01 16.03
2.755000 36.28 -9.72 46.00 20.25 16.03

[ N = T S S S S

2018-06-21.emi/'17

Antenna
Factor

10.00
10.00
10.00
10.00
10.00
10.00
10.00
10.00
10.00
10.00
10.00
10.00

Cable
Factor

Other
Factor

-6.00
-6.00
-6.00
-6.00
-6.00
-6.00
-6.00
-6.00
-6.00
-6.00
-6.00
-6.00

Det.
Mode

QP
AV
QP
AV
QP
AV
QP
AV
QP
AV
QP
AV
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VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

Test Data Of Conducted Emission Measurement (Neutral)

Model: RKP-EU2401750DP-4

A‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 06-21-2018
W TIME: 19:01:24
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Neutral
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKP-EU2401750DP-4 Serial No.:
RATING: 230VS0HZ FILE/DATA#: 2018-06-21.emi/16
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : CISPR 14 CE(QP).LMT
97-
90-
80-
70-
60-\
= I
g s0- 25 6 I
£ 10-
-
30-
20-|
10-
0-, 1 1 1
0.15 1.0 10.0 30.0
Frequency(MHz)
COMMENT: Full load
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBuV dB dBuV  dBuV dB dB dB dB
1 0.602625  49.02 -6.98 56.00  32.99 16.03 10.00 0.03 -6.00 QP
1 0.602625  37.35 8.65  46.00 21.32 16.03 10.00 0.03 -6.00 AV
2 0.606875  49.62 6.38 56.00  33.59 16.03 10.00 0.03 -6.00 QP
2 0.606875  38.19 7.81 46.00 22.16 16.03 10.00 0.03 -6.00 AV
3 0.617500 50.17 5.83 56.00 34.14 16.03 10.00 0.03 -6.00 QP
3 0.617500  38.48 752 46.00 2245 16.03 10.00 0.03 -6.00 AV
4 0.628125 49.57 6.43 56.00 33.54 16.03 10.00 0.03 -6.00 QP
4 0.628125 3721 8.79  46.00 21.18 16.03 10.00 0.03 -6.00 AV
5 0.694000  48.48 752 56.00 3245 16.03 10.00 0.03 -6.00 QP
5 0.694000  38.53 747  46.00 2250 16.03 10.00 0.03 -6.00 AV
6 0.836375 4821 7.79 56.00 32.18 16.03 10.00 0.03 -6.00 QP
6 0.836375 3359 -12.41 46.00 17.56 16.03 10.00 0.03 -6.00 AV
2018-06-21.emi/'16 171
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Test Data Of Conducted Emission Measurement (Line)

Model: RKP-EU2401750DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

VICTRONIC TECHNOLOGY CORPORATION

EU Switching power supply
CLIENT:

MODEL: RKP-EU2401750DP-4
RATING: 230V50HZ

TEMPERATURE: 22.0

HUMIDITY 55 %

127-

0, .

0.01 0.1

COMMENT:  Full load
Frequency Level Margin
MHz dBuV dB

1 0494250 5193 417
1 0.494250 37.16 -8.04
2 0500625  52.18  -3.82
2 0500625 3943  -6.57
3 0575000 53.80  -3.11
3 0.575000 4146 454
4 0579250  54.06  -3.94
4 0.579250 41.40 -4.60
5 0594125 5396  -3.04
5 0504125 4141 430

EMI TESTING DATA

POLARIZATION: Line

Dongguan Rico Electronic Co.LtdlEST DISTANCE:

Serial No.:

FILE/DATA#:

OPERATOR: Ward
TEST SITE: CE Room
LIMIT :

'
1.0
Frequency(MHz)

Read Total Antenna Cable  Other
Level Factor Factor Factor Factor
dBuV dB dB dB dB
3500 1603  10.00 0.03 -6.00
2113 16.03  10.00 0.03 -6.00
36.15 16.03  10.00 0.03 -6.00
2340 1603  10.00 0.03 -6.00
3786 1603  10.00 0.03 -6.00
2543 16.03  10.00 0.03 -6.00
38.03 16.03  10.00 0.03 -6.00
2537 1603  10.00 0.03 -6.00
37.03 16.03  10.00 0.03 -6.00
2538 1603  10.00 0.03 -6.00
2018-06-21.emi21

DATE: 06-21-2018
TIME: 17:06:29

2018-06-21.emi/21

CISPR 15_LIGHTING CE(QP) .IMT

10.0

Det.
Mode

QP
AV
QP
AV
QP
AV
QP
AV
QP
AV

30.0
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Test Data Of Conducted Emission Measurement (Neutral)
Model: RKP-EU2401750DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

VICTRONIC TECHNOLOGY CORPORATION

EMI TESTING DATA

TIME: 17:11:14

DATE: 06-21-2018

2018-06-21.emi/22

EU Switching power supply POLARIZATION: Neutral
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKP-EU2401750DP-4 Serial No.:
RATING: 230VS50HZ FILE/DATA#: 2018-06-21.emi/22
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : CISPR 15_LIGHTING CE(QP) .IMT
127+
100-
80-
z
g
'g 60- o 3 et m——
& £ ‘V‘ PN ey "
40- F
20~
0-, | | | |
0.01 0.1 1.0 10.0 30.0
Frequency(MHz)
COMMENT:  Fullload
Limit Read Total Antenna Cable  Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBuV dB dBuV dBuV dB dB dB dB
1 0500625  51.96 -4.04 56.00 35903 1603  10.00 003  -6.00 QP
1 0.500625 39.36 -6.64 46.00 23.33 16.03 10.00 0.03 -6.00 AV
2 0509125  51.28 472 36.00 3525 1603  10.00 0.03  -6.00 QP
2 0509125  39.87  -6.13  46.00 2384 1603 10.00 003  -6.00 AV
3 0577125 5356 344 56.00 3753 1603  10.00 003  -6.00 QP
3 0577125 4128 472 4600 2525 1603  10.00 003  -6.00 AV
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VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

Test Data Of Radiated Emission Measurement (Horizontal)
Model: RKP-EU0505000DP-4

A‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 08-20-2018
W TIME: 14:13:42
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Horizontal
CLIENT: Dongguan Rico Electronic Co.Ltd TEST DISTANCE: 3 m
MODEL: RKP-EU0505000DP-4 Serial No.:
RATING: 230V50HZ FILE/DATA#: 2018-06-20.emi/5
TEMPERATURE: 24.2 OPERATOR: Ward
HUMIDITY 56 % TEST SITE: RE ROOM
LIMIT : CISPR 15 _LIGHTING (3M)RE(QP).LMT
97-
90-
80
70-
60,
5
So
5
Rl
1 3 43¢
30 2 '
20-
10-

0-, | | \ | ! | | :
30.000 50.000 75000  100.000 125000 150.000  175.000  200.000 225.000  250.000  275.000  300.000
Frequency(MHz)

COMMENT:  Full load
Limit Read  Total Antenna Cable  Other Table Antenna Det.
Frequency Level Margin  Level Level  Factor  Factor  Factor  Factor  Posi. Posi.  Mode
MHz dBuV dB dBuV  dBuV dB dB dB dB cm
1 33130435 31.43 -8.57 4000 1759 1384 1374 0.10 0.00 0.0 400 QP
2 55434783 2992 -10.08 4000 1895 1097  10.87 0.10 0.00 0.0 400 QP
3 60.913043 3258 -142 40.00 22.04 10.54 10.44 0.10 0.00 0.0 400 QP
4 132130435 33.12  -688 4000 2150 1162 11.52 0.10 0.00 0.0 400 QP
5 137.608696 3346  -6.54 4000 21.78  11.68  11.58 0.10 0.00 0.0 400 QP
6 143.086957 31.46 -8.54 40.00 19.88 11.58 11.48 0.10 0.00 0.0 400 QP
2018-06-20.emi/5 1/1
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Test Data Of Radiated Emission Measurement (Vertical)
Model: RKP-EU0505000DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

A‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 06-20-2018
W TIME: 16:53:36
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Vertical
CLIENT: Dongguan Rico Electronic Co.Ltd TEST DISTANCE: 3 m
MODEL: RKP-EU0505000DP-4 Serial No.:
RATING: 230V50HZ FILE/DATA#: 2018-06-20.emi/3
TEMPERATURE: 24.2 OPERATOR: Ward
HUMIDITY 56 % TEST SITE: RE ROOM
LIMIT : CISPR 15 _LIGHTING (3M)RE(QP).LMT
97-
90-
80
70-
i
Sa
=
40
= 23, 56
30|
20-
10-|
0- ' ) ' ' ' ! \ !
30.000 50.000  75.000  100.000 125.000  150.000  175.000  200.000  225.000 250.000 275000  300.000
Frequency(MHz)

COMMENT:  Full load

Limit ~ Read  Total Antenna Cable  Other  Table Antenna Det.
Frequency Level Margin Level  Level  Factor Factor Factor Factor  Posi. Posi.  Mode
MH;  dBwV  dB  dBw dBw 4B dB A8 B m
{ I | 30.782609 36.40 -3.60  40.00 22.14 14.26 14.16 0.10 0.00 0.0 100 QP
I 2 33.130435 35.07 -4.93 40.00 21.23 13.84 13.74 0.10 0.00 0.0 100 QP
I3 37.434783 3520 -4.80  40.00 22.14 13.06 12.96 0.10 0.00 0.0 100 QP
4 48.000000 33.14 -6.86 40.00 21.50 11.64 11.54 0.10 0.00 0.0 100 QP
r5 131.347826 34.16 -5.84 40.00 2255 11.61 11.51 0.10 0.00 0.0 100 QP
6 135.652174 3377 -6.23 40.00 2211 11.66 11.56 0.10 0.00 0.0 100 QP
2018-06-20.emi/3 1/1
No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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Test Data Of Radiated Emission Measurement (Horizontal)
Model: RKP-EU1203500DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

A‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 08-20-2018
W TIME: 13:33:38
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Horizontal
CLIENT: Dongguan Rico Electronic Co.Ltd TEST DISTANCE: 3 m
MODEL: RKP-EU1203500DP-4 Serial No.:
RATING: 230V50HZ FILE/DATA#: 2018-06-20.emi/5
TEMPERATURE: 24.2 OPERATOR: Ward
HUMIDITY 56 % TEST SITE: RE ROOM
LIMIT : CISPR 15 _LIGHTING (3M)RE(QP).LMT
97-
90-
80
70-
i
Sa
=
Rl
1 3.4 5
30 6
20-
10-
0- ' ) ' ' ' ! \ !
30.000 50.000  75.000  100.000 125.000  150.000  175.000  200.000  225.000 250.000 275000  300.000
Frequency(MHz)

COMMENT:  Full load

Limit ~ Read  Total Antenna Cable  Other Table Antenna Det.
Frequency Level Margin  Level Level  Factor  Factor  Factor  Factor  Posi. Posi.  Mode
MHz dBuVv dB dBuvV  dBuV dB dB dB dB cm

1 57.782609 3230 <770 4000 2152 10.78 10.68 0.10 0.00 0.0 400 QP
2 67.173913  30.21 -9.79 4000 20.11 10.10 10.00 0.10 0.00 0.0 400 QP
3 116.478261 3210 =790 4000 2011 11.99 11.89 0.10 0.00 1110 200 QP
4 122.347826  33.80 -6.20 4000 2174 12.06 11.96 0.10 0.00 111.0 200 QP
5 128.217391 3212 -7.88 4000 2041 11.71 11.61 0.10 0.00 111.0 200 QP

6 180.260870 2883 1117 40.00 18.26 10.57 10.47 0.10 0.00 84.0 221 QP

2018-06-20.emi/5 /1
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Test Data Of Radiated Emission Measurement (Vertical)
Model: RKP-EU1203500DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

VICTRONIC TECHNOLOGY CORPORATION

EMI TESTING DATA

DATE: 06-20-2018
TIME: 17:26:45

2018-06-20.emi/2

EUT : Switching power supply POLARIZATION: Vertical

CLIENT: Dongguan Rico Electronic Co.Ltd TEST DISTANCE: 3m

MODEL: RKP-EU1203500DP-4 Serial No.:

RATING: 230V50HZ FILE/DATA#: 2018-06-20.emi/2

TEMPERATURE: 24.2 OPERATOR: Ward

HUMIDITY 56 % TEST SITE: RE ROOM

LIMIT : CISPR 15_LIGHTING (3M)RE (QP).LMT

97

90

80-

70

60
=
2
2

2

X 40-12 34 5%

30

20

10-

0- ) \ | )

30.000  50.000 75000 100.000 125000  150.000  175.000  200.000 225000  250.000  275.000  300.000

Frequency(MHz)
COMMENT:  Full load
Limit Read Total Antenna Cable  Other Table Antenna Det.
Margin  Leve Level  Factor Factor Factor Factor  Posi. Posi.  Mode
dBuV dB dBuV  dBuV dB dB dB dB cm

[ | 30.391304 3720 -3.80 40.00 2287 1433 1423 0.10 0.00 259.7 100 QP
! 2 34.695652 37.96 -3.04 40.00 24.41 13.55 13.45 0.10 0.00 0.0 100 QP
t 3 48.782609 35.05 -4.95 40.00 23.50 11.55 11.45 0.10 0.00 0.0 100 QP
!4 55434783 3447  -553 4000 2350 1097 1087 0.10 0.00 0.0 100 QP
- 132.521739 3575 -4.25 40.00 24.12 11.63 11.53 0.10 0.00 0.0 100 QP
' 6 137.217391 3517 -4.83 40.00 23.50 11.67 11.57 0.10 0.00 0.0 100 QP
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Test Data Of Radiated Emission Measurement (Horizontal)
Model: RKP-EU2401750DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

A‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 08-20-2018
W TIME: 13:52:32
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Horizontal
CLIENT: Dongguan Rico Electronic Co.Ltd TEST DISTANCE: 3 m
MODEL: RKP-EU2401750DP-4 Serial No.:
RATING: 230V50HZ FILE/DATA#: 2018-06-20.emi/9
TEMPERATURE: 24.2 OPERATOR: Ward
HUMIDITY 56 % TEST SITE: RE ROOM
LIMIT : CISPR 15 _LIGHTING (3M)RE(QP).LMT
97-
90-
80
70-
i
Sa
5
Rl
1 4 6
20 2 34 5
20-
10- [
30.000 50.000  75.000  100.000 125.000  150.000  175.000  200.000  225.000 250.000 275000  300.000
Frequency(MHz)

COMMENT:  Full load

Limit ~ Read  Total Antenna Cable  Other Table Antenna Det.
Frequency Level Margin  Level Level  Factor  Factor  Factor  Factor  Posi. Posi.  Mode
MHz dBuVv dB dBuvV  dBuV dB dB dB dB cm
1 59.739130 3107 -8.93  40.00 2045 10.62 10.52 0.10 0.00 520 207 QP
2 64.043478  30.56 -944 4000 2024 10.32 10.22 0.10 0.00 520 207 QP
3 133.695652  29.93  -10.07  40.00 18.29 11.64 11.54 0.10 0.00 0.0 207 QP
4 148.565217  30.83 -9.17  40.00 19.47 11.36 11.26 0.10 0.00 0.0 400 QP
5 163.826087  30.26 -9.74  40.00 19.74 10.52 10.42 0.10 0.00 0.0 400 QP

6 174.000000 30.95 -9.05 40.00 2047 10.48 10.38 0.10 0.00 0.0 400 QP

2018-06-20.emi/9 /1
No0.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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Test Data Of Radiated Emission Measurement (Vertical)
Model: RKP-EU2401750DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

A‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 08-20-2018
W TIME: 13:52:32
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Vertical
CLIENT: Dongguan Rico Electronic Co.Ltd TEST DISTANCE: 3 m
MODEL: RKP-EU2401750DP-4 Serial No.:
RATING: 230V50HZ FILE/DATA#: 2018-06-20.emi/8
TEMPERATURE: 24.2 OPERATOR: Ward
HUMIDITY  : 56 % TEST SITE: RE ROOM
LIMIT : CISPR 15 _LIGHTING (3M)RE(QP).LMT
97-
90-
80
70-
i
So
=
24
1
23 4 56
30
20-
10-
0-/ ' ' ) ' ' ! ! \ !
30.000 50.000 75000  100.000 125000 150.000  175.000  200.000 225000  250.000  275.000  300.000
Frequency(MHz)
COMMENT:  Full load
Limit Read  Total Antenna Cable  Other Table Antenna Det.
Frequency Level Margin  Level Level  Factor  Factor  Factor  Factor  Posi. Posi.  Mode
MHz  dBwV  dB dBwV  dBwV A dB  dB A o
I i 30391304 3434 566 40.00  20.01 1433 1423 0.10 0.00 0.0 100 QP
2 39.391304 33.72 -6.28 40.00 21.01 12.71 12.61 0.10 0.00 0.0 100 QP
K 3 45.260870 34.14 -5.86 40.00 22.17 11.97 11.87 0.10 0.00 87.0 100 QP
4 82.043478 3244 -1.56 40.00 2284 9.60 9.50 0.10 0.00 87.0 100 QP
5 137217391 3085  -9.15  40.00 1918 11.67 1157 0.10 0.00 0.0 100 QP
6 143.478261 3233 -1.67 40.00 20.77 11.56 11.46 0.10 0.00 0.0 100 QP
2018-06-20.emi/8 1/1
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Test Data Of isturbance Power (AC Line)

Model: RKP-EU0505000DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

—

@

Switching power supply
Dongguan Rico Electronic Co.LtdlEST DISTANCE:

$

Margin

dB
-11.74
-11.09
-13.53
-15.06
-13.42
-11.06
-11.02
-8.46
-17.16
-15.59
-19.47
-17.74

EUT =
CLIENT:
MODEL: RKP-EU0505000DP-4
RATING: 230V
TEMPERATURE: 22.0
HUMIDITY 55
97
90-
80-
70-
£
g -
® T .2 o 4
§ 10- 3
30-
20-
10-
0-,
30.0
COMMENT: ~ Full load
ACLINE
Frequency Level
MHz dBpW
1 32.450000 33.60
1 32450000 2425
2 35.075000 3215
2 35.075000 20.62
3 38.925000 327
3 38.925000 25.07
4 48.375000 36.05
4 48375000  28.61
3 85.825000 3240
3 85.825000 2397
6 94225000 3050
6 94225000 22.23

EMI TESTING DATA

VICTRONIC TECHNOLOGY CORPORATION

POLARIZATION:

Serial No.:
FILE/DATA#:
OPERATOR:

TEST SITE:

LIMIT :

1
100.0

Frequency(MHz)

Limit Read Total  Antenna

Level Level Factor Factor

dBpW  dBpW  dB dB
4534 30.60 3.00 3.00
3534 2125 3.00 3.00
4568  28.65 3.50 3.0
35.68 17.12 3.50 350
46.13 2897 374 374
36.13 2133 3.74 374
4707 3232 353 353
37.07 25.08 333 333
4956  27.68 4.72 472
30.56 19.25 472 472
4907 2570 4.80 4.80
30.07 1743 4.80 4.80

2018-09-04.emi/5

Cable
Factor

0.00
0.00
0.00
0.00
0.00
0.00

TIME:

Clamp

2018-09-04.emi/5

Ward

CE Room
EN 55014-1

DATE: 09-04-2018
10:11:23

Other Det.
Factor ~ Mode
dB

0.00 QP
0.00 AV
0.00 QP
0.00 AV
0.00 QP
0.00 AV
0.00 QP
0.00 AV
0.00 QP
0.00 AV
0.00 QP
0.00 AV

CLAMP (QP) .LMT
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Test Data Of isturbance Power (DC Line)

Model: RKP-EU0505000DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

V4

RATING: 230V

TEMPERATURE: 22.0
HUMIDITY = 55 %

97—
90-

Level(t
s

10-

0-,
30.0

COMMENT:  Full load
DCLINE

30525000  33.17
30.525000 2575
46.800000  33.08
46.800000  26.08
53275000  31.07
53275000 2398
96.500000  33.18
96.500000 2536
126.000000  36.70
126.000000 2932
134875000 3428
134875000  26.00

L= = NV R S SO VR VO NS KO Y

Frequency Level Margin

MHz dBpW B
-11.91

-9.33

-13.85
-10.85
-16.42
-13.51
-16.89
-14.71
-14.53
-11.91
-17.25
-15.53

EUT : Switching power supply
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: REKP-EU0505000DP-4

EMI TESTING DATA

@‘ VICTRONIC TECHNOLOGY CORPORATION

POLARIZATION:

Serial No.:
FILE/DATA#:
OPERATOR:
TEST SITE:
LIMIT :

Limit
Level

1
100.0

Frequency(MHz)
Read Total
Level  Factor
BpW  dB
30.28 2.80
22.86 2.89
28.71 437
217 437
2757 3.50
2048 350
2171 547
19.89 547
3238 432
25.00 432
2031 4.07
21.03 4.97

2018-09-04.emi4

Antenna
Factor

2.62
2.62
3.84
384
294
2.4
4.77
477
3.66
3.66
420
420

Cable
Factor

Clamp

2018-09-04.emi/4

Ward

CE Room

TIME:

EN 55014-1

Other
Factor

0.00
0.00
0.00
0.00
0.00

Det.
Mode

QP
AV
QP
AV
QP
AV
QP
AV
QP
AV
QP
AV

DATE: 09-04-2018
10:28:49

CLAMP (QP) .LMT
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Test Data Of isturbance Power (AC Line)

Model: RKP-EU0505000DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

—

@

RATING: 110V

TEMPERATURE :
HUMIDITY

97—
90-

10-

0-
30.0

COMMENT:  Full load
ACLINE

Frequency

33.325000
33.325000
34.725000
34725000
36.125000
36.125000
46.975000
46.975000
48.375000
48.375000
75.675000
75.675000

L= = NV R S SO VR VO NS KO Y

VICTRONIC TECHNOLOGY CORPORATION

22.0
55 %
45
Level Margin
dBpW B
3279 -12.67
2282 -12.64
3381 -11.83
26.02 -0.62
3019 -15.62
264 -13.17
32.61 14.34
2596 -10.99
3184 -1523
2476 -1231
2087 -19.15
2282 -16.20

EMI TESTING DATA

EUT : Switching power supply
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: REKP-EU0505000DP-4

POLARIZATION:

Serial No.:
FILE/DATA#:
OPERATOR:

TEST SITE:

LIMIT :

Limit
Level

CARTIW TS

1
100.0

Frequency(MHz)
Read Total
Level  Factor
dBpW  dB
2927 3.52
19.30 352
2008 3.83
22.19 3.83
26.21 3.08
18.66 3.08
2828 433
21.63 433
2177 4.07
20.69 4.07
2583 4.04
18.78 4.04

2018-09-04.emi2

Antenna
Factor

DATE: 05-04-2018

TIME: 10:16:45

Clamp

Ward

CE Room

2018-09-04.emi/2

EN 55014-1

Cable
Factor

0.53
0.53
0.54
0.54
0.67
0.67

Other
Factor

0.00
0.00
0.00
0.00
0.00

Det.
Mode

QP
AV
QP
AV
QP
AV
QP
AV
QP
AV
QP
AV

CLAMP (QP) .LMT
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Test Data Of isturbance Power (DC Line)
Model: RKP-EU0505000DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

2018-09-04.emi/3

@‘ VICTRONIC TECHNOLOGY CORPORATION DATE: 05-04-2018

CLAMP (QP) .LMT

TIME: 10:23:21
l EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Clamp
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: REP-EU0505000DP-4 Serial No.:
RATING: 110V FILE/DATA#: 2018-09-04.emi/3
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : EN 55014-1

97—
90-
80-
70-

£

s

= 5

£ 10-

=
30-
20-
10-
0-, !
30.0 100.0

Frequency(MHz)
COMMENT: ~ Ful load
DCLINE
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBpW  dB  dBpW dBpW  dB dB dB B

1 35.075000 2847 -1721 4568 2458 3.80 350 039 0.00 QP
1 35.075000 21.16  -14.52 35.68 1727 3.89 350 0.30 0.00 AV
2 44.000000 2920 -17.37  46.66  24.66 4.63 4.12 0.51 0.00 QP
2 44.000000 2206 -14.60 36.66 1743 4.63 4.12 051 0.00 AV
3 55.725000  20.00 -18.69  47.69  25.64 3.36 2.79 0.57 0.00 QP
3 55.725000  22.01 -15.68  37.69 18.65 336 2.79 0.57 0.00 AV
4 86.700000 3423 -1538  49.61 28.78 545 473 0.72 0.00 QP
4 86.700000 2780 -11.81 39.61 2235 545 473 0.72 0.00 AV
3 95.100000 3425 -15.76  50.01 28.75 5.50 4.80 0.70 0.00 QP
5 95.100000 26.85 -13.16  40.01 2135 5.50 4.80 0.70 0.00 AV
6 135250000 36.79 -1475 5154 3181 4.08 421 0.77 0.00 QP
6 135250000 2957 -11.97 4154 2459 4.08 421 0.77 0.00 AV
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Test Data Of isturbance Power (AC Line)
Model: RKP-EU1203500DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

=

£ 10-
-

'
30.0 100.0
Frequency(MHz)

ACLINE

Limit Read Total Antenna Cable Other Det.

M dBpW dB dBpW  dBpW dB dB dB dB
30.350000  37.74 -731 4505 3488 2.86 259 027 0.00
30350000 2842 -6.63  35.05 25.56 2.86 2.59 027 0.00
33.675000 3510 -1040 4550 31.50 3.60 324 036 0.00
33.675000  28.08 <742 3550 2448 3.60 324 0.36 0.00
35075000 3527 -1041 4568 3138 3.80 350 039 0.00
35.075000  26.76 -8.02 3568 22.87 3.89 3350 039 0.00
48725000 3508 -12.03  47.11 31.08 4.00 346 0.54 0.00
48725000  28.62 -849 3711 24.62 4.00 346 0.54 0.00
5 3069 -17.00 47.69 2733 336 2.79 0.57 0.00
2383 -1386  37.69 2047 336 2.79 0.57 0.00
3525 -1690 5215 20.55 5.70 4.69 1.01 0.00
2836 -13.79 4215 22.66 3.70 4.69 1.01 0.00

GO L e W W R D e

2018-09-04.emi/5

A‘ VICTRONIC TECHNOLOGY CORPORATION  DATE: 09-04-2018
W TIME: 11:07:52

/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Clamp
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RRP-EU1203500DP-4 Serial No.:
RATING: 230V FILE/DATA#: 2018-09-04.emi/5
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY  : S5 % TEST SITE: CE Room
LIMIT : EN 55014-1 CLAMP(QP) .LMT
97
90-
80-
70-
EN
@ 50-

Level Margin  Level Level Factor Factor Factor Factor Mode

QP
AV
QP
AV
QP
AV
QP
AV
QP
AV
QP
AV
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Test Data Of isturbance Power (DC Line)
Model: RKP-EU1203500DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

2018-09-04.emi4

@‘ VICTRONIC TECHNOLOGY CORPORATION  DATE: 05-04-2018

CLAMP (QP) .LMT

TIME: 11:22:19
l EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Clamp
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: REP-EU1203500DP-4 Serial No.:
RATING: 230V FILE/DATA#: 2018-09-04.emi/4
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : EN 55014-1
97—
90-
80-
70-
£
g 50
] 8
4
gm- ;
30-
20-
10-
0-, !
30.0 100.0
Frequency(MHz)
COMMENT: ~ Ful load
DCLINE
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level Factor Factor Factor Factor Mode
MHz dBpW  dB  dBpW dBpW  dB dB dB B
1 30.700000 2148 -23.62 4510 18.54 2,94 2.66 0.28 0.00 QP
1 30.700000 2558 -9.52 35.10 22.64 2.94 2.66 0.28 0.00 AV
2 34725000 3065 -14.99 4564  26.82 3.83 345 0.38 0.00 QP
2 34725000 2277 -1287 3564 18.04 3.83 345 0.38 0.00 AV
3 46.450000 31.06 -1584 4690  26.62 444 3.01 0.53 0.00 QP
3 46.450000 2390 -1291  36.90 19.55 444 3.01 0.53 0.00 AV
4 106.000000 3696 -13.52 5048  31.68 528 4.60 0.68 0.00 QP
4 106.000000 3034 -10.14 4048 25.06 5.28 4.60 0.68 0.00 AV
3 126.000000 3512 -16.11 5123 30.80 432 3.66 0.66 0.00 QP
5 126.000000 2741 -13.82 4123  23.09 432 3.66 0.66 0.00 AV
6 165.125000  36.88 -1553 5241  31.03 585 4.69 1.16 0.00 QP
6 165.125000 2973 -12.68 4241 2388 585 4.69 1.16 0.00 AV

No.8B West 1st street, Xinfa North Road, Liwu WuSha,
Changan Town, Dongguan City, Guangdong, P.R.C. 523860

Test Report No. G1704006019 Page 81 of 99

@ +86-769-85351199
~ WwWw.vVictronic.com.tw

Issued Date: 2018-10-13



Y

Test Data Of isturbance Power (AC Line)
Model: RKP-EU1203500DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

2018-09-04.emi2

@‘ VICTRONIC TECHNOLOGY CORPORATION  DATE: 05-04-2018

CLAMP (QP) .LMT

TIME: ‘1592335
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Clamp
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RERP-EU1203500DP-4 Serial No.:
RATING: 110V FILE/DATA#: 2018-09-04.emi/2
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY : 55 % TEST SITE: CE Room
LIMIT : EN 55014-1
97—
90-
80-
70-
e
g 50
T s
§ 10-H-TF 5
i |
30-
20-
10-
0- !
30.0 100.0
Frequency(MHz)
COMMENT:  Ful load
AC LINE
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level  Factor Factor Factor Factor Mode
MHz dBpW  dB  dBpW dBpW  dB dB dB B
1 30.175000 3942 561 4503 36.61 2381 255 0.26 0.00 QP
1 30.175000 3255 -348 35.03 20.74 281 255 0.26 0.00 AV
2 30.700000  38.13 -6.97 4510 3519 2.94 2.66 0.28 0.00 QP
2 30.700000 2843 -6.67 3510 2549 204 2.66 0.28 0.00 AV
3 32.800000 3371 -11.68 4539 3031 340 3.07 033 0.00 QP
3 32.800000  26.57 -882 3530 2317 340 3.07 033 0.00 AV
4 34725000 3470 -10.94 4564 3087 3.83 345 038 0.00 QP
4 34.725000 27.62 -8.02 35.64 23.79 383 345 0.38 0.00 AV
3 36.125000  34.83 -1098 4581 30.85 3.08 357 041 0.00 QP
5 36.125000  28.02 =779 3581 24.04 3.98 357 041 0.00 AV
6 55.025000  28.02 -19.61 47.63  24.65 337 2.80 0.57 0.00 QP
6 55.025000 2076 -16.87  37.63 17.39 337 2.80 0.57 0.00 AV
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Test Data Of isturbance Power (DC Line)

Model: RKP-EU1203500DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

V4

RATING: 110V

TEMPERATURE: 22.0
HUMIDITY = 55 %

97—
90-

Level(t
s
T

10-

0-
30.0

COMMENT:  Full load
DCLINE

32.100000  32.00
32.100000  24.17
34550000 3039
34550000  22.56
105.000000  36.01
105.000000  29.41
155500000  34.57
155500000  26.91
167.000000  39.57
167.000000 3334
175.750000  38.46
175750000  29.82

L= = NV R S SO VR VO NS KO Y

Frequency Level Margin

MHz dBpW B
-13.20
1112
1522
-13.05
1443
-11.03
-17.58
1524
-12.80

-9.12

-14.22
-12.86

EUT : Switching power supply

@‘ VICTRONIC TECHNOLOGY CORPORATION

EMI TESTING DATA

POLARIZATION:

CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RKP-EU1203500DP-4

Serial No.:

FILE/DATA#: 2018-09-04.emi/3
OPERATOR: Ward
TEST SITE: CE Room
LIMIT : EN 55014-1
4 26
3 5
!
100.0
Frequency(MHz)
Limit Read Total Antenna Cable Other Det.
Level Level Factor Factor Factor Factor Mode
dBpW  dBpW dB dB dB dB
4520 2876 324 293 031 0.00 QP
3529 20.93 324 293 031 0.00 AV
45.61 26.60 3.79 34 038 0.00 QP
35.61 18.77 3.79 341 0.38 0.00 AV
5044 3063 538 4.70 0.68 0.00 QP
4044 24.03 538 4.70 0.68 0.00 AV
5215 28388 5.69 4.68 1.01 0.00 QP
4215 2122 5.69 4.68 1.01 0.00 AV
5246  33.88 5.69 450 1.19 0.00 QP
4246 2765 5.69 450 119 0.00 AV
5268 3281 5.65 433 1.32 0.00 QP
4268  24.17 3.65 433 132 0.00 AV

Clamp

TIME:

2018-09-04.emi/3

DATE: 09-04-2018
13:215233

CLAMP (QP) .LMT
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Test Data Of isturbance Power (AC Line)
Model: RKP-EU2401750DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

2018-09-04.emi/5

@‘ VICTRONIC TECHNOLOGY CORPORATION  DATE: 05-04-2018

TIME: 10:56:28
/ EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Clamp
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: RRP-EU2401750DP-4 Serial No.:
RATING: 230V FILE/DATA#: 2018-09-04.emi/5
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : EN 55014-1
97—
90-
80-
70-
Y
g 50
% $0-TF~4 4 5 5
=
30-
20-
10-
0-, !
30.0 100.0
Frequency(MHz)
COMMENT:  Full load
AC LINE
Limit Read Total Antenna Cable Other Det.
Frequency Level Margin  Level Level  Factor Factor Factor Factor Mode
MHz dBpW  dB  dBpW dBpW  dB dB dB B
1 30525000 43.64 544 4508 4075 2.89 2.62 0.27 0.00 QP
1 30.525000 36.36 -4.28 35.08 3347 2.89 2.62 027 0.00 AV
2 32450000  40.67 467 4534 3735 332 3.00 0.32 0.00 QP
2 32450000 32.78 -356 3534 2946 332 3.00 0.32 0.00 AV
3 35425000 38.73 -6.99 4572 3480 3.03 3353 040 0.00 QP
3 35425000  31.10 462 3572 2717 3.93 353 040 0.00 AV
4 39.625000  37.99 -822 4621 3376 423 378 045 0.00 QP
4 39.625000 31.09 -5.12 36.21 26.86 4.23 378 045 0.00 AV
3 46.100000 3296 -13.91  46.87 2845 431 3.8 0.53 0.00 QP
3 46.100000 2645 -1042 3687 21.94 451 3.08 053 0.00 AV
6 57.300000 30.18 -17.63  47.81 26.85 333 275 0.58 0.00 QP
6 57.300000 2325 -14.56 3781 19.02 333 275 0.58 0.00 AV

CLAMP (QP) .LMT
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Test Data Of isturbance Power (DC Line)
Model: RKP-EU2401750DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

10-
0- !
30.0 100.0
Frequency(MHz)
COMMENT: ~ Ful load
DCLINE
Limit Read Total Antenna Cable Other
Frequency Level Margin  Level Level Factor Factor Factor Factor
MHz dBpW d8  dBpW  dBpW dB dB dB B

31.050000  39.17 -598 4515 3615 3.02 273 0.29 0.00
31.050000  31.64 351 3515 28.62 3.02 273 0.20 0.00
32.625000  39.34 -6.02 4536 3598 336 3.03 033 0.00
32.625000  31.50 -3.86 3536  28.14 336 3.03 033 0.00
34200000 3735 -822 4557 3364 371 334 037 0.00
34200000  20.29 -6.28 3557 2558 37 334 037 0.00
35250000  36.91 -8.79 4570  33.00 3.01 352 0.39 0.00
35250000  29.01 -6.69 3570 2510 3.91 352 0.30 0.00
37.000000  36.84 -0.07 4501 32.80 4.04 3.62 042 0.00
37.000000 2011 -6.80 3501 25.07 4.04 3.62 042 0.00
30.800000 3746 -8.77 4623 3321 425 3.79 046 0.00
30.800000 3045 -5.78 3623 26.20 425 3.79 046 0.00

L= = NV R S SO VR VO NS KO Y

2018-09-04.emi4

Det.
Mode

QP
AV
QP
AV
QP
AV
QP
AV
QP
AV
QP
AV

@‘ VICTRONIC TECHNOLOGY CORPORATION  DATE: 05-04-2018

CLAMP (QP) .LMT

TIME: 10:52:25
I EMI TESTING DATA
EUT : Switching power supply POLARIZATION: Clamp
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: REP-EU2401750DP-4 Serial No.:
RATING: 230V FILE/DATA#: 2018-09-04.emi/4
TEMPERATURE: 22.0 OPERATOR: Ward
HUMIDITY 55 % TEST SITE: CE Room
LIMIT : EN 55014-1
97-
90-
80-
70~
£
g 50
s 2345 5
§ 0 1335 5

LA
o MA\N\/\/J\[VW\/W\NN‘WW’NMW
20-
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Test Data Of isturbance Power (AC Line)

Model: RKP-EU2401750DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

WV

RATING: 110V

TEMPERATURE: 22.0
HUMIDITY 3 55 %

97—
90-

Level
=
33\.
]

COMMENT:  Full load
ACLINE

30350000 2132
30.350000 1335
31.225000 4429
31.225000  36.47
33325000 3048
33325000 3285
34375000  38.09
34375000 32.16
35775000  36.55
35775000 3058

L = NV R S SO VR VO NS KO NN

45025000  28.03

Frequency Level Margin

-5.73

-3.70
-3.88
-3.30
-5.08
-3.61
-7.50
-343
<021
-5.18

45025000 3424 -12.61

-8.82

A‘ VICTRONIC TECHNOLOGY CORPORATION
I EMI TESTING DATA

EUT : Switching power supply POLARIZATION:
CLIENT: Dongguan Rico Electronic Co.LtdlEST DISTANCE:
MODEL: REKP-EU2401750DP-4

Serial No.:
FILE/DATA#:
OPERATOR:
TEST SITE:
LIMIT :

!
100.0
Frequency(MHz)

Limit Read Total Antenna Cable
Level Level  Factor Factor Factor

4550 3434 375 338 037
3550 2841 375 338 037
4576  32.60 3.95 355 040
3576  26.63 3.95 355 040
46.85 20.70 454 4.01 0.53
36.85 23.49 4.54 4.01 0.53

2018-09-04.emi/'6

2018-09-04.emi/6

Ward

CE Room

TIME:

EN 55014-1

Other
Factor

0.00
0.00
0.00
0.00
0.00

Det.
Mode

QP
AV
QP
AV
QP
AV
QP
AV
QP
AV
QP
AV

DATE: 09-04-2018
11:01:06

CLAMP (QP) .LMT

By \/\WWWWWW
30-
20-
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Test Data Of isturbance Power (DC Line)
Model: RKP-EU2401750DP-4

VICTRONIC TECHNOLOGY (DONGGUAN) CORPORATION

97—
90-

L= = NV R S SO VR VO NS KO Y

&‘
\
EUE 2
CLIENT:
MODEL:

RATING: 110V

TEMPERATURE :
HUMIDITY

COMMENT:  Full load

DCLINE

Frequency

31.400000
31.400000
34.025000
34.025000
35.425000
35425000
37.175000
37.175000
40.150000
40.150000
45.025000
45.925000

22.0
55

Level

$

Margin

dB
-6.98
-3.34
-8.97
4
-11.46
-7.39
-12.96
-9.76
-10.74
-7.06
-13.50
-0.84

Switching power supply
Dongguan Rico Electronic Co.LtdlEST DISTANCE:
RKP-EU2401750DP-4

VICTRONIC TECHNOLOGY CORPORATION

EMI TESTING DATA

POLARIZATION:

Serial No.:
FILE/DATA#:
OPERATOR:
TEST SITE:
LIMIT :

Limit
Level

!
100.0
Frequency(MHz)

Read Total Antenna Cable
Level Factor Factor Factor

28.92 4.05 3.63 042
22.12 4.05 3.63 0.42

TIME:

Clamp

2018-09-04.emi/3

31.26 427 381 0.46 0.00
2404 427 381 046 0.00

28.81 4.54 4.01 0.53
247 4.54 4.01 0.53

2018-09-04.emi/3

Ward
CE Room
EN 55014-1
Other Det.
Factor ~ Mode
dB
QP
X AV
0.00 QP
AV
QP
g AV
0.00 QP
0.00 AV
QP
AV
0.00 QP
0.00 AV

DATE: 09-04-2018
10:48:10

CLAMP (QP) .LMT

No.8B West 1st street, Xinfa North Road, Liwu WuSha,

Changan Town, Dongguan City, Guangdong, P.R.C. 523860

Test Report No. G1704006019

Page 87 of 99

@ +86-769-85351199
~ WwWw.vVictronic.com.tw

Issued Date: 2018-10-13



=\

Y

Test Data Of Radiation Electromagnetic Disturbances(X LOOP)

Model: RKP-EU2401750DP-4

TECHNOLOGY (DONGGUAN) CORPORATION

Test Site : DDT 1# Shigld Room E:'2018 REZ# Test DatalL\LIANGRUN20120217IC.EMB
Test Date : 20158-08-17 Tested By : Jerry
EUT : Adapter Model Mumber : RPE-EU2401750DP-4
Power Supply 1 AC 230WI50Hz Test Mode : Full load
Condition . :e"np:EA’-.E C. Humi:55%, Press:100.1kP Antenna . LLA2
Memao 1 X LOOP
Diata- 28
1pgLeve! {dBuA)
an
T
501 T
0 T [ ]| ewssitsic
10
-10 3
=30
ez 05 g z 5 1 ? 5 10 W30
Frequancy (MHZ)
Item Freq. Read Cable Antenna Result Limit Ower Detector
Level Loss Factor Level Line Limit
(M ark ) (MHz) (dSpA) (d2) (dBim) (dEpA) (dEpA) (dB)
1 0.07 -1.63 0.00 0.00 -1.83 28.00 -808.683 QP
2 0.13 -0.54 0.00 0.00 -3.54 54,33 -73.87 Qe
3 0.18 -1.34 0.00 0.00 -1.34 S 08 -68.30 QP
4 0.58 -11.38 0.00 0.00 -11.38 41.51 -52.80 ae
5 1,82 -14,92 0.00 0.00 -14.92 20.42 44 24 Qe
5 14 657 -16.05 0.00 0.00 -15.05 2200 -38.05 QP
Mete: 1. Result Level = Read Level + Antenna Factor + Pulse Limiter Factor + Cable loss.
2. All emissions not reported below are too low against the prescribed limit.
3. Test setup: RBW: 200 Hz (8 kHz—150 kHz), & kHz {150 kHz—30 MHz).
4. Step size: 20Hz (0.008MHz-0.15MHz), 4 kHz (0.15MHz-20MHz). Scan time: auie.
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TECHNOLOGY (DONGGUAN) CORPORATION

Test Data Of Radiation Electromagnetic Disturbances(Y LOOP)
Model: RKP-EU2401750DP-4

Test Site : DOT *# Shield Room E:'2018 REZ# Test DatalL\LIANGRUN20180317IC.EMB
Test Date : 2018-08-17 Tested By : Jerry
EUT : Adapter Madel Number : RPE-EU2401750DP-4
Power Supply © AC 230WE0Hz Test Mode : Full load
Condition . :e-np:ZA.E'C.Humi:EE%.F'r\ess:1I:!J.IIcF' Antenna - LLAD
Memo : Z LOOP
Diata: 30
meLe-ml (dBuh)
a0k N
b
T
50 1 T
30 R = EM 55015 IC
10
A0 Mm._.w._ Y. o g ﬁh—vw
-30 ‘
il
003 0z 05 2 5 1 2 5 10 20 30
Frequency (MHz)
Item Freq. Read Cable Antznna Result Limit Ower Detector
Level Loss Factor Level Line Limit
(Mark ) (MHz} {dBpA) (dB} (dB/m} (dBpA) (dSpA) (dB}
1 0.01 -18.91 0.00 0.00 -18.21 52.00 -108.91 ar
2 0.07 -21.72 0.00 0.0o -21.72 58.00 -102.72 QP
3 0.31 -12.44 0.00 0.0o -12.44 49.21 -51.65 QP
4 0.53 -11.61 0.00 0.00 -11.61 4287 -54 48 ar
5 2.33 -14.34 0.00 0.0o -14.34 25. -30.38 QP
=] 14.24 -14,05 0.00 0.00 -14.05 22.00 -25.95 ar

Meote: 1. Result Level = Read Lavel + Antenna Factor + Pulse Limiter Factor + Cable loss.
2. All emizsions not reported below ars foo low against the prescribed limit.
3. Test setup: REW: 200 Hz (8 kHz—1580 kHz), @ kHz {150 kHz—20 MHz).
4. Step size: 20Hz (0.008MHz-0.15MHz), 4 kHz (0.15MHz-20MHz). Scan time: auie.
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TECHNOLOGY (DONGGUAN) CORPORATION

Test Data Of Radiation Electromagnetic Disturbances(Z LOOP)
Model: RKP-EU2401750DP-4

Test Site : DOT 1# Shield Room E:'2018 REZ2# Test DatalL\LIANGRUN20180317IC.EMB
Test Date : 2018-08-17 Tested By - Jerry
EUT : Adapter Model Number : RPK-EU24017500P-4
Power Supply © AC 230WWEDHz Test Mode : Full load
Condition . :e"np:zl.i C.Humi-55% Press: 100.1kP 4, o o LA
Memao : X LOOP
Data: 28
mclsml (dBuh)
20
"
o .
50 R =
30 — EM 55015I1C
10
-0 5
=30
50
08 [F] M5 A 2 5 1 5 n I
Frequency (MHz)
Item Freq. Read Cable Antenna Result Limit Oiwer Detector
Level Loss Factor Level Line Limit
(M ark (MHz (dBpA) (dB) (dB/m} (dBpA) (dBpA) (dB}
1 0.07 -1.62 0.00 0.00 -1.63 58.00 -02.63 Qe
2 0.13 -0.54 0.00 0.0o -0.54 5433 -73.87 ar
3 0.18 -1.34 0.00 0.00 -1.34 54,05 -55.20 Qe
4 0.58 -11.38 0.00 0.0o -11.38 41.51 -52.80 arP
5 1.62 -14.92 0.00 0.0o -14 .92 25.42 44 34 ar
] 457 -16.05 0.00 0.00 -16.08 22.00 -32.05 Qe
Mote: 1. Result Level = Read Level + Antenna Factor + Pulse Limiter Facior + Cable loss.
2. All emizsions not reported below ars foo low against the prescribed limit.
3. Test setup: REW: 200 Hz (8 kHz—1580 kHz), @ kHz {150 kHz—20 MHz).
4. Step size: 80Hz (D.008MHz-0.15MHz), 4 kHz (D.15MHz-30MHz), Scan time: auto.
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Harmonic Emission - IEC 61000-3-2 , EN 61000-3-2 , (EN 55015)
Model: RKP-EU0505000DP-4

TECHNOLOGY (DONGGUAN) CORPORATION

13%
10%
7.5%
Class C
5.0%
2.5%
0.0%
2.0004
U=100%
1.0004
0.04
. 1.0004
U=100%
2.0004
Harmonic Emission - IEC 61000-3-2 . EN 61000-3-2 , (EN6D535-2) 2018813 15:25:17
Tvrs = B[F v F = BT W TH® = 0357 & Fange: 24
Tome = 0382 A of = 0412 Himex= 0186 & Vnom: B0V
Te=tTirme: 5 rran (10090
Test completed, Result: PASSED
B4 F- | 63 ErC- Rrmner
Urms = 230.7V Freq = 49.987 Range: 2 A
Irms = 0.382A Ipk = 1.776A cf = 4.652
P = 36.27W S = 88.09VApf = 0.412
THDi = 215 % THDu = 0.10 % Class C
Test — Time : b5min ( 100 %)

Limit Reference: H1 (max)= 0. 1659A pf (max)= 0. 436

Test completed, Result: PASSED

Order Freq. Tavg Irms Imax Limit Status
[Hz] [A] [A] [A] [A]

1 50 0.1640 0.1659 0.1659

2 100 0. 0000 0.0005 0.0006 0.0033

3 150 0.0141 0.0149 0.0149 0.0217

4 200 0. 0000 0.0006 0.0009

5 250 0.0163 0.0160 0.0160 0.0166

6 300 0. 0000 0.0007 0.0011

+86-769-85351199

@
4 . .
www.victronic.com.tw

Issued Date: 2018-10-13

No.8B West 1st street, Xinfa North Road, Liwu WuSha,
Changan Town, Dongguan City, Guangdong, P.R.C. 523860

Test Report No. G1704006019 Page 91 of 99



=\

%

350
400
450
500
550
600
650
700
750
800
850
900
950
1000
1050
1100
1150
1200
1250
1300
1350
1400
1450
1500
1550
1600
1650
1700
1750
1800
1850
1900
1950
2000

No.8B West 1st street, Xinfa North Road, Liwu WuSha,
Changan Town, Dongguan City, Guangdong, P.R.C. 523860

ol eoleoleolooReolohoholNeol o oBhoNoBoBohooNoBoBholho ool oo oo eoho ool

L0112
. 0000
. 0082
. 0000
. 0045
. 0000
. 0045
. 0000
. 0045
. 0000
. 0045
. 0000
. 0045
. 0000
. 0044
. 0000
. 0045
. 0000
. 0045
. 0000
. 0045
. 0000
. 0045
. 0000
. 0045
. 0000
. 0045
. 0000
. 0042
. 0000
. 0045
. 0000
. 0045
. 0000

O O OO OO OO OO OO OO OO OO OO OO OO OO OO oo oo oo

TECHNOLOGY (DONGGUAN) CORPORATION

.0113
. 0010
. 0080
. 0011
. 0045
. 0011
. 0045
.0012
. 0045
. 0012
. 0045
.0012
. 0045
. 0012
. 0045
. 0011
. 0045
.0010
. 0045
. 0009
. 0046
. 0007
. 0045
. 0006
. 0045
. 0005
. 0045
. 0005
. 0045
. 0004
. 0046
. 0004
. 0045
. 0004

el eoleoleooReoNReoBeoBoBoNeoNoBoBoNeoNoBoo o NoNoB oo NeoNoNoBRoBRoNoNoBoBReoNeoNe!

Test Report No. G1704006019

.0113 0.0116
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Flicker Emission - IEC 61000-3-3 , EN 61000-3-3
Model: RKP-EU0505000DP-4

Flickermeter 1000-4-15 for 230¥/50Hz
O O 100% Actual Flicker {Fli): 0.00
ettt Shorttrm Pk @t 007
I S S S I S S S S I O A 7. Limit (Pst): 1.00
NN Long-term Flcker (1) 0.07
N Limit (Plty: 0.65
T T B L4

Maximum Eelative

Volt. Change (imax):  0.00%

SN S S U A A A O A Limit {dmeze): 4.00%
Lttt bt Relative Stead y-state

Yoltage Change (dc): 0.00%
S S S U S O O A A Limit {dc}: 3.30%

Maximum Interval

exceeding 3_30% {dt): 0.00ms

. e . 0% Limit (dt=Lim): 500ms
0.01 01 | 10 1m 1000 10000 Class

Flicker Emassion - IEC 61000-3-3 , EN 61000-3-3 2018213 152920

Ui = B0y v P = 3564 W Fange: 24

Lirres = 0353 4 of = 0438 Wonor: 80V

TestTirme: 5 vran C100%)0
Test completed, Eesult: PASSED

B4 F- | G5 EMC- Rrtner

Urms = 230.7V Freq = 49.987 Range: 2 A

Irms = 0.353A Ipk 1.491A cf = 4.230

p = 35.64W S 81.33VApf = 0.438

Test — Time : 5 x Imin = 5min ( 100 %)

LIN (Line Impedance Network) : L: 0.24ohm +j0.150hm N: 0. 16ohm +j0. 100hm

Limits : Pl1t : 0.65 Pst :1.00
dmax : 4.00 % dc :3.30 %
dtLim: 3.30 % dt>Lim: 500ms

Test completed, Result: PASSED

dmax

[%]

0. 000

0. 000

0. 000

0. 000

0. 000

Ol &~ W DN =
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Harmonic Emission - IEC 61000-3-2 , EN 61000-3-2 , (EN 55015)
Model: RKP-EU1203500DP-4

TECHNOLOGY (DONGGUAN) CORPORATION

ot ]
0%
15%
Class C
10%
5.0%
0.0%
50004
U=100%
25004
0.04
B 25004
: ' " : ' ! : T=100%
| ! ! ! ! ! ! : 50004
Thrre e T
Harmonic Emission - [EC 61000-3-2 , EN 61000-3-2 , (EN60555-2) 15813 145953
Ui = ®7 v F = 4945 W THY = 0454 A Fange: 34
Terrs = 04% A of = 0433 Hirex= 02% A Vnom: B0V
Te=tTirme: 5 rran (10090
Test completed, Eesult: PASSED
B4 F- | 63 ErC- Rrmner
Urms = 230.7V Freq = 49.987 Range: 5 A
Irms = 0.496A Ipk = 2.202A cf = 4.443
P = 49.45W S = 114.3VApf = 0.433
THDiI = 202 % THDu = 0.10 % Class C
Test — Time : b5min ( 100 %)

Limit Reference: H1 (max)= 0.2261A pf (max)= 0. 436

Test completed, Result: PASSED

Order Freq. Tavg Irms Imax Limit Status
[Hz] [A] [A] [A] [A]

1 50 0.2250 0.2246 0. 2261

2 100 0.0000 0.0012 0.0018 0.0045

3 150 0.0290 0.0295 0.0295 0.0296

4 200 0.0000 0.0012 0.0021

5 250 0.0212 0.0208 0.0220 0.0226

6 300 0.0000 0.0015 0.0021
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Flicker Emission - IEC 61000-3-3 , EN 61000-3-3
Model: RKP-EU1203500DP-4

Flickermeter 1000-4-15 for 230¥/50Hz
O O 100% Actual Flicker {Fli): 0.00
ettt Shorttrm Pk @t 007
I S S S I S S S S I O A 7. Limit (Pst): 1.00
NN Long-term Flcker (1) 0.07
N Limit (Plty: 0.65
T T B L4

Maximum Eelative

Volt. Change (imax):  0.00%

S A S A S A S A L A S P Limit {dmax): 4.00%
NN Relative Stead y-state

Yoltage Change (dc): 0.01%

B S S U S S OO O P Limit {dc): 3.50%

Maximum Interval

exceeding 3_30% {dt): 0.00ms

. e . 0% Limit (dt=Lim): 500ms
0.01 01 | 10 1m 1000 10000 Class

Flicker Emassion - IEC 61000-3-3 , EN 61000-3-3 2018213 15.07:14

Ui = B0y v P = 82 W Fange: 24

TestTirme: 5 vran C100%)0
Test completed, Eesult: PASSED

B4 F- | G5 EMC- Rrtner

Urms = 230.7V Freq = 49.987 Range: 2 A

Irms = 0.469A Ipk 1.905A cf = 4.065

P = 49.28W S 108. 1VA pf = 0.456

Test — Time : 5 x Imin = 5min ( 100 %)

LIN (Line Impedance Network) : L: 0.24ohm +j0.150hm N: 0. 16ohm +j0. 100hm

Limits : PIt : 0.65 Pst : 1.00
dmax : 4.00 % dc :3.30 %
dtLim: 3.30 % dt>Lim: 500ms

Test completed, Result: PASSED

dmax

[%]

0. 000

0. 000

0. 000

0. 000

0. 000
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Harmonic Emission - IEC 61000-3-2 , EN 61000-3-2 , (EN 55015)
Model:RKP-EU2401750DP-4

Harmonic Emission - [EC 61000-3-2 , EN 61000-3-2 , (EN60555-2) NEE-13 15:58:35
Terrs = #0077 F = Hn W THY = D442 & Fange: 24
Lo = 0435 A of = 0454 Himex= 020 4 Vnom:  BOW

TestTirme: 5 rnan C100%)

Test completed, Eesult: PASSED

B F- | G EMAC- Rrtner

Urms = 230.7V Freq = 49.987 Range: 2 A
Irms = 0.433A Ipk = 2.201A cf = 4.154
P = 49.22W S = 114.6VApf = 0.454
THDi = 201 % THDu = 0.10 % Class C
Test — Time : bmin ( 100 %)
Limit Reference: H1 (max)= 0. 2200A pf (max)= 0. 437
Test completed, Result: PASSED
Order Freq. Tavg Irms Imax Limit Status
[Hz] [A] [A] [A] [A]
1 50 OFL OFL 0.2200
2 100 0. 0000 0.0006 0.0007 0.0044
3 150 0.0261 0.0265 0.0268 0.0288
4 200 0. 0000 0.0007 0.0009
5 250 0.0211 0.0211 0.0213 0.0220
6 300 0.0000 0.0010 0.0012
No.8B West 1st street, Xinfa North Road, Liwu WuSha, @ +86-769-85351199
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Flicker Emission - IEC 61000-3-3 , EN 61000-3-3
Model: RKP-EU2401750DP-4

Flickermeter 1000-4-15 for 230¥/50Hz
O O 100% Actual Flicker {Fli): 0.00
ettt Shorttrm Pk @t 007
I S S S I S S S S I O A 7. Limit (Pst): 1.00
NN Long-term Flcker (1) 0.07
N Limit (Plty: 0.65
T T B L4

Maximum Eelative

Volt. Change (imax):  0.00%

SN S S U A A A O A Limit {dmeze): 4.00%
Lttt bt Relative Stead y-state

Yoltage Change (dc): 0.00%
S S S U S O O A A Limit {dc}: 3.30%

Maximum Interval

I I e Em:eeﬂinEE-gu* (ﬂt}: 0.
——t—— . 0% Limit (dt=Lim): 500ms
0.01 01 | 10 1m 1000 10000 Class
Flicker Emassion - IEC 61000-3-3 , EN 61000-3-3 2012813 15:40:02
e = I v P = 4918 W Fange: 24

TestTirme: 5 vran C100%)0
Test completed, Eesult: PASSED

B4 F- | G5 EMC- Rrtner

Urms = 230.7V Freq
Irms = 0.467A Ipk 1.896A cf = 4.061
p = 49.18W S 107. 7VA pf = 0.457
Test — Time : 5 x Imin = 5min ( 100 %)
LIN (Line Impedance Network) : L: 0.24ohm +jO. 150hm N: 0. 16ohm +j0. 100hm
Limits : Pl1t : 0.65 Pst : 1.00
dmax : 4.00 % dc 0 3.30 %
dtLim: 3.30 % dt>Lim: 500ms
Test completed, Result: PASSED
dmax
[%]
0. 000
0. 000
0. 000
0. 000
0. 000

49. 987 Range: 2 A

Ol B~ W DN~
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